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1. TEST REPORT CERTIFICATION

Applicant

Address

Manufacturer

Address

Equipment Under Test
Model Number

Brand Name

Date of Test

: D-Link Corporation

: No.289 , Sinhu 3rd Rd. , Neihu District , Taipei City 114 , Taiwan

R.O.C.

: Advance Multimedia Internet Technology Inc.

: No.28, Lane 31, Sec. 1, Huandong Rd. , Sinshih District , Tainan

City 74146 , Taiwan

: Pocket Cloud Router

: DIR-506L

: D-Link

- June 14, 2012 ~ September 24, 2012

APPLICABLE STANDARD

STANDARD TEST RESULT

FCC Part 15 Subpart C AND
ANSI C63.4 : 2003

No non-compliance noted

Approved by:

Reviewed by:

C*\\

JoedSs o]

Jeter Wu
Assistant Manager

Eric Huang |
Assistant Section Manager
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2. EUT DESCRIPTION

Product Name

Pocket Cloud Router

Model Number

DIR-506L

Brand Name

D-Link

Received Date

June 11, 2012

Frequency Range

IEEE 802.11b/g, 802.11n HT20 (DTS Band):2412MHz~2462MHz |EEE
802.11n HT40 (DTS Band):2422MHz~2452MHz

Transmit Power

IEEE 802.11b Mode :18.58dBm (DTS Band) (72.1107 mW)
IEEE 802.11g Mode : 20.09dBm (DTS Band) (102.094 mW)

IEEE 802.11n HT20 Mode : 18.50dBm (DTS Band) (70.7946 mW)
IEEE 802.11n HT40 Mode : 17.99dBm (DTS Band) (62.9506 mW)

Channel Spacing

IEEE 802.11b/g, 802.11n HT20/HT40: 5SMHz

Channel Number

IEEE 802.11b/g, 802.11n HT20:11 Channels
IEEE 802.11n HT40 :7 Channels

Transmit Data Rate

IEEE 802.11 b : 11, 5.5, 2, 1 Mbps

IEEE 802.11g : 54, 48 ,36, 24, 18, 12, 9, 6 Mbps

IEEE 802.11n HT20 : 65, 58.5, 52, 39, 26, 19.5, 13, 6.5 Mbps

IEEE 802.11n HT40 : 150,135, 121.5, 108, 81, 54, 40.5, 27, 13.5 Mbps -

Type of Modulation

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11g : OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Selection

By software / firmware

Antenna Type

PIFA antenna *1 (1TX1RX)

Manufacture: MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD
Model: MSA-1507-2G4C1-A1

Gain: 2.54 dBi

Type: PIFA

Power Source

Powered from PC or Battery
Battery Spcification:

Brand: D-Link

Model: NP-120

3.7Vdc, 1700mAh

RF Exposure
Evaluation

The average output power of this portable device is >60/f, SAR evaluation
was done as documented in SAR report: T120807N01-SF.".

Temperature Range

0 ~+40°C

REMARK: 1. The sample selected for test was engineering sample that approximated to production
product and was provided by manufacturer.
2. This submittal(s) (test report) is intended for FCC ID: KA2IR506LA1 filing to comply with
Section 15.207,15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
3. For more details, please refer to the user manual.
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3. DESCRIPTION OF TEST MODES
The EUT is a Pocket Cloud Router.

The RF chipset is manufactured by Ralink technology, corp.
The antenna peak gain 2.54dBi (highest gain) were chosen for full testing.
IEEE 802.11 b ,802.11g ,802.11n HT20 mode (DTS Band)

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode: 1Mbps long data rates (worst case) were chosen for full testing.
IEEE 802.11g mode: 6Mbps data rates (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode: 6.5Mbps data rates (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode (DTS Band)
The EUT had been tested under operating condition.
There are three channels have been tested as following:

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode: 13.5Mbps data rates (worst case) were chosen for full
testing.

The worst-case data rates are determined according to the description above, based on the

investigations by measuring the PSD, peak power and average power across all the data
rates, bandwidths, modulations and spatial stream modes.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4
and FCC CFR 47 15.207, 15.209 and 15.247 and KDB 558074..

5. FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at
No.8,Jiucengling, Xinhua Dist., Tainan City 712, Taiwan (R.O.C.)

The sites are constructed in conformance with the requirements of ANSI C63.7:1992,
ANSI C63.4: 2003 and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly
polarized antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged
waveguide, horn. Spectrum analyzers with preselectors and quasi-peak detectors are
used to perform radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and
EMI Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also
used for making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference
Measuring Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are
accredited by Taiwan Accreditation Foundation for the specific scope of accreditation
under Lab Code: 1109 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or
imply product endorsement by TAF or any agency of the Government. In addition, the
test facilities are listed with Federal Communications Commission (registration no:
TW-1037 and 455173).
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5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Our laboratories are accredited and approved by the following accreditation body according to
ISO/IEC 17025.

Taiwan TAF

The measuring facility of laboratories has been authorized or registered by the following approval
agencies.

Canada Industry Canada
Germany TUV NORD
Taiwan BSMI

USA FCC

Copies of granted accreditation certificates are available for downloading from our web site,
http://www.ccsrf.com
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6. CALIBRATION AND UNCERTAINTY
6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has
been calibrated in accordance with the manufacturer’'s recommendations, and is

traceable to recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for

tests performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 200 MHz
Test Site : OATS-6 13.59dB
Radiated Emission, 200 to 1000 MHz
Test Site : OATS-6 3.27dB
Radiated Emission, 1 to 26.5 GHz + 3.20dB
Power Line Conducted Emission + 2.90dB

This measurement uncertainty is confidence of approximately 95%, k=2
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7. SETUP OF EQUIPMENT UNDER TEST
7.1 SETUP CONFIGURATION OF EUT
RF Test Setup:

E.U.T.

PC() Note Book (2)

EMI Test Setup:

Flash Disk
E.U.T. (2)
B A
— Note Book
Note Book (3)

M
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7.2 SUPPORT EQUIPMENT

RF test
No. Product Manufacturer | Model No. | Certify No. Signal cable
1. Note Book HP d330uT R33001 |Power cable, unshd, 1.5m
2. Note Book IBM T43 DoC Power cable, unshd, 1.6m
No. |Signal cable description
A |USB Unshielded, 0.9m, 1pcs.
B [LAN Unshielded, 10m, 1pcs.
EMI test
No. Product Manufacturer | Model No. | Certify No. Signal cable
1.| Note Book Acer AS 3830TG DoC Power cable, unshd, 1.6m
2.| Flash Disk Kingston DTI/512 DoC N/A
3.| Note Book | TOSHIBA Sﬁt%'ge 6B193268W [N/A
No. |Signal cable description
A |USB Shielded, 0.9m, 1pcs.
LAN Unshielded, 10m, 1pcs.
REMARK:

1.All the above equipment/cables were placed in worse case positions to maximize emission

signals during emission test.

2.Grounding was established in accordance with the manufacturer’s requirements and conditions

for the intended use.
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7.3 EUT OPERATING CONDITION

RF Setup

1. Set up all computers like the setup diagram.

2. The “Ralink QA Test Program for RT5350QA” software was used for testing
The EUT driver software installed in the host support equipment during testing was
Ralink QA Test Program for RT5350QA Drive

(1) TX Mode:
= Tx Mode:CCK -~ OFDM ~ HT MixMode (Bandwidth: 20 - 40)
= Tx Data Rate: 1Mbps long (IEEE 802.11b mode ,chain 0 TX)

6Mbps (IEEE 802.11g mode ,chain 0 TX)
6.5Mbps (IEEE 802.11n HT20 mode ,chain 0 TX)
13.5Mbps (IEEE 802.11n HT40 mode, chain 0 TX)

Power control mode

Target Power: IEEE 802.11b Channel Low (2412MHz) = 12
IEEE 802.11b Channel Middle (2437MHz) = 13
IEEE 802.11b Channel High (2462MHz) = 14

Target Power: IEEE 802.11g Channel Low (2412MHz) = 08
IEEE 802.11g Channel Middle (2437MHz) = 09
IEEE 802.11g Channel High (2462MHz) = 0A

Target Power: IEEE 802.11n HT20 Channel Low (2412MHz) = 08
IEEE 802.11 n HT20 Channel Middle (2437MHz) = 09
IEEE 802.11 n HT20 Channel High (2462MHz) = 0A

Target Power: IEEE 802.11n HT40 Channel Low (2422MHz) = 08
IEEE 802.11 n HT40 Channel Middle (2437MHz) = 08
IEEE 802.11 n HT40 Channel High (2452MHz) = 08

(2) RX Mode :
MAC Address: FFFFFFFFFFFF
Start RX

3. All of the function are under run.
4. Start test.

Normal Link Setup

1.  Set up all computers like the setup diagram.

All of the function are under run.

Notebook PC (2) ping 192.168.0.10 —t to Notebook PC (1).
Notebook PC (1) ping 192.168.0.20 —t to Notebook PC (2).

. Notebook PC (1) ping 192.168.0.50 —t to Wireless Access Point (3).
Start test.

S
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8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6DB BANDWIDTH

LIMIT

§ 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least
500kHz

TEST EQUIPMENTS

Name of Equipment| Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

NOoO O, WN -

. Set resolution bandwidth (RBW) = 1-5 % of the emission bandwidth (EBW).

. Set the video bandwidth (VBW) = 3 x RBW.

. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies

associated with the two outermost amplitude points (upper and lower) that are attenuated
by 6 dB relative to the maximum level measured in the fundamental emission. Compare the
resultant bandwidth with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is 1-5 %.
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TEST RESULTS

No non-compliance noted.
IEEE 802.11b mode

Channel 6dB Bandwidth | Minimum Limit _
Channel Frequency " " Pass / Fail
(MH2) (kHz) (kHz)
Low 2412 12179.49 500 PASS
Middle 2437 12179.49 500 PASS
High 2462 12179.49 500 PASS
NOTE : 1. At finial test to get the worst-case emission at1Mbps long.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for direct
reading of power.
IEEE 802.11g mode
Channel 6dB Bandwidth | Minimum Limit _
Channel Frequency ” ™ Pass / Fail
(MHz2) (kHz) (kHz)
Low 2412 16282.05 500 PASS
Middle 2437 16217.95 500 PASS
High 2462 16217.95 500 PASS
NOTE : 1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for direct

reading of power.
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IEEE 802.11n HT20 mode

Channel 6dB Bandwidth | Minimum Limit _
Channel Frequency " " Pass / Fail
(MHz2) (kHz) (kHz)
Low 2412 17435.90 500 PASS
Middle 2437 17435.90 500 PASS
High 2462 17243.59 500 PASS
NOTE : 1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for

direct reading of power.

IEEE 802.11n HT40 mode

Sl 6dB Bandwidth | Minimum Limit _
Channel Frequency " " Pass / Fail
(MHz) (kHz) (kHz)
Low 2422 35769.23 500 PASS
Middle 2437 35769.23 500 PASS
High 2452 35641.03 500 PASS
NOTE : 1. At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7
dB cable) was entered as an offset in the spectrum analyzer to allow for direct

reading of power.
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Date: 24.SEP.2012 17:03:14

FCCID KA2IR506LA1 Report No. T120611N06-RP1
6dB BANDWIDTH ( 802.11b MODE)
CH Low ( 802.11b MODE )
@ *RBW 200 kHz Delta 2 [T1 ]
*VBW 1 MHz 1.06 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 12.179487179 MHz
Offget 11/7 dB Marker 1 [T1]]
. -0.25 dBm
2.405910256 GHz
1 PK L 20
MAXH
LvL
10
AR D1 6.5 dBm 5
o D2 0.5 dBm ; WUWW\ {U\Mm’\
-10 /W
EXREF EXT
L _20 30B
I--30 WAA%/J/ \kﬂ\\'\\/\VJ\M-
40
I--50
l--60.
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 24.SEP.2012 16:30:16
CH Mid ( 802.11b MODE )
® *RBW 200 kHz Delta 2 [T1 ]
*VBW 1 MHz 1.15 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 12.179487179 MHz
offget 11/7 dB Markgr 1 [T1[]
20 -0.33 dBm
2.430910256 GHz
1 PK 20
MAXH
LvL
2 PK] 10
MAXH D1 6.9 dBm
2
o D2 0.9 dBm }\jWWAM MNWW
Y Vi
EXREF V\A EXT
L 20 308
M;WVJ%WxN/f iprfM.
0
-50
-60
Center 2.437 GHz 4 MHz/ Span 40 MHz
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CH High ( 802.11b MODE )
® *RBW 200 kHz Delta 2 [T1 ]
*VBW 1 MHz 1.30 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 12.179487179 MHz
Ooffset 11]7 dB Markdr 1 [T1][]
I-30 -0.46 dBm
2.455910256 GHz
1 PK 20
MAXH
LvL
2 PRI
MAXH D1 6.8 dBm
2
Fo D2 0.8 dBm E\JMJU\MMJ’\ /\WM\M
! Uy
EXREF EXT
-20 3DB
La0
-50
I--60-
Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 24.SEP.2012 16:33:21
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6dB BANDWIDTH ( 802.11g MODE)

*RBW 200 kHz
*VBW 1 MHz

®

CH Low ( 802.11g MODE )

Delta 2 [T1 ]
0.39 dB

Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 16.282051282 MHz
Offget 11/7 dB Marker 1 [T1]]
-2.56 dBm
30
2.403858974 GHz
1 PK L 20
MAXH
LvL
10
MAXH
D1 3.8 dBm
0 jMW’L' W
D2 -2.2 dBm
-10
EXREF EXT
L _20. 3DB

o

I--40

—-50

-60.

Center 2.412 GHz 4 MHz/

Date: 24.SEP.2012 16:35:47

Span 40 MHz

*RBW 200 kHz

®

CH Mid ( 802.11g MODE )

Delta 2 [T1 ]

D2 -1.8 dBm/

*VBW 1 MHz 0.36 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 16.217948718 MHz
offget 11/7 dB Markdr 1 [T1]]
-2.06 dBm
30
2.428858974 GHz
1 PK 20
MAXH
2 PK] 10
MAXH
D1 4.2 dBm
Lo L et M A2

--10
EXREF / \ EXT
L -20 308

M AJ\«WV/

;/‘jﬂr\{v

Center 2.437 GHz 4 MHz/

Date: 24.SEP.2012 16:37:07

Span 40 MHz
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EXREF

Date:

Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 16.217948718 MHz
Ooffset 11]7 dB Markdr 1 [T1][]
-2.30 dBm

30
2.453858974 GHz

20
LvL

10

D1 3.9 dBm
Lo fwxMNIVNWNﬂJb\ ANMAAMAL
D2 -2.1 dBm

-10
/ \ EXT
L _20 3DB

~-60-

i

WWM

Center 2.462 GHz

24.SEP.2012 16:38:42

4 MHz/

Span 40 MHz

FCCID KA2IR506LA1 Report No. T120611N06-RP1
CH High ( 802.11g MODE )
@ *RBW 200 kHz Delta 2 [T1 ]
*VBW 1 MHz 0.46 dB
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6dB BANDWIDTH ( 802.11n HT20 MODE)

@

EXREF

Date:

CH Low ( 802.11n HT20 MODE )

*RBW 200 kHz Delta 2 [T1 ]

*VBW 1 MHz 1.18 dB

Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 17.435897436 MHz
Offget 11]7 dB Marker 1 [T1 ]

-5.64 dBm
2.403217949 GHz

30

10

o} D1 1.1 d¢Bm 7
D2 -4.9 dBrM M

,_JD’;N

- -60-.

Center 2.412 GHz 4 MHz/ Span 40 MHz

24.SEP.2012 16:40:04

EXREF

Date:

CH Mid ( 802.11n HT20 MODE )

*RBW 200 kHz Delta 2 [T1 ]
*VBW 1 MHz 1.64 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 17.435897436 MHz
offget 11/7 dB Markdr 1 [T1]]
-5.90 dBm
30
2.428217949 GHz
20
LvL
10

o D1 1.2 dbm RAPI A WW
D2 -4.8 dBr

M M gra

Center 2.437 GHz 4 MHz/ Span 40 MHz

24.SEP.2012 16:41:08
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CH High ( 802.11n HT20 MODE )

@ *RBW 200 kHz Delta 2 [T1 ]
*VBW 1 MHz 1.18 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 17.243589744 MHz
Ooffset 11]7 dB Markdr 1 [T1][]
-4.94 dBm
I-30
2.453346154 GHz
1 PK 20
MAXH
LvL
2 PK]| L1o
MAXH

D1 0.9 dBm

O
NN ST
D2 -4.1 dBf“ LA
--10
EXREF / \ EXT
20 30B

WMMW”/ \"“W‘“w

~-60-

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 24.SEP.2012 16:46:17
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6dB BANDWIDTH ( 802.11n HT40 MODE)
CH Low ( 802.11n HT40 MODE )
@ T e,

EXREF

Date:

Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 35.769230769 MHz
Offget 11/7 dB Marker 1 [T1]]
|30 -4.59 dBm
2.404051282 GHz
20
10
D1 2.3 dBm
° N W’V\-\,\/\VJ\,\/M/\» 2
D2 -3.7 d
-10
I--20

A N AA/

W,

A=

I--40

N4 WJM

—-50

-60.

Center 2.422 GHz

24.SEP.2012 16:48:05

8 MHz/

Span 80 MHz

[ A

EXREF

CH Mid ( 802.11n HT40 MODE )

*RBW 500 kHz

Delta 2 [T1 ]

*VBW 2 MHz 0.83 dB
Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 35.769230769 MHz
offget 11/7 dB Markdr 1 [T1]]
-4.86 dBm
30
2.419051282 GHz

20

10
Fo D1 1.9 dBm PP MAp ST .

LA AV 2
D2 -4.1 dffr

--10 / \
-20-

v

A

‘V"M%

Center 2.437 GHz

Date: 24.SEP.2012 16:49:14

8 MHz/

Span 80 MHz
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EXREF

Date:

Ref 36.7 dBm *Att 20 dB SWT 2.5 ms 35.641025641 MHz
Ooffset 11]7 dB Markdr 1 [T1][]
-5.17 dBm
I-30
2.434051282 GHz
20
LvL
10
e D1 1.8 dBm i 2
N‘V MR
D2 -4.2 dE’f/‘ WVMA‘\
-10
/ \ EXT
L _20 3DB

~-60-

MY

Center 2.452 GHz

24.SEP.2012 16:50:24

8 MHz/

Span 80 MHz

FCCID KA2IR506LA1 Report No. T120611N06-RP1
CH High (802.11n HT40 MODE )
@ *RBW 500 kHz Delta 2 [T1 ]
*VBW 2 MHz 1.46 dB
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8.2 MAXIMUM PEAK OUTPUT POWER

LIMIT

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed

the following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section , if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3)
of this section , as appropriate, by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

TEST EQUIPMENTS

Name of Equipment

Manufacturer

Model

Serial Number

Calibration Due

Spectrum Analyzer

R&S

FSEK 30

835253/002

SEP. 29, 2012

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

EUT

SPECTRUM
ANALYZER
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Compliance Certification Services Inc.
FCCID KA2IR506LA1 Report No. T120611N06-RP1

TEST PROCEDURE

The tests were performed in accordance with KDB 558074 5.2.1.2 and 5.2.2.1.

5.2.1.2 Measurement Procedure PK2:

1.This procedure provides an integrated measurement alternative when the maximum
available RBW < EBW.

2.Set the RBW =1 MHz.

3.Set the VBW = 3 MHz.

4.Set the span to a value that is 5-30 % greater than the EBW.
5.Detector = peak.

6.Sweep time = auto couple.

7. Trace mode = max hold.

8.Allow trace to fully stabilize.

9.Use the spectrum analyzer's integrated band power measurement function with band
limits set equal to the EBW band edges(for some analyzers, this may require a manual
overrideto ensure use of peak detector). If the spectrum analyzer does not have a band
power function, sum the spectrum levels (in linear power units) at 1 MHz intervals
extending across the EBW of the spectrum.

5.2.2.1 Measurement Procedure AVG1(power averaging over the EBW with slow sweep
speed):

1.Set the analyzer span to 5-30% greater than the EBW.

2.Set the RBW =1 MHz.

3.Set the VBW = 3 MHz.

4 .Detector = power average (RMS).

5.Ensure that the number of measurement points in the sweep = 2 x (span/RBW).

6.Manually set the sweep time to: 210 x (number of measurement points in sweep) x
(transmission symbol period).

7.Perform the measurement over a single sweep.

8.Use the spectrum analyzer's integrated band power measurement function with band
limits set equal to the EBW band edges to determine the maximum conducted output
power of the EUTover the EBW. Note: If the analyzer does not have a band power
function, sum the spectral levels (in linear power units) at 1 MHz intervals extending
across the entire EBW.
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Report No. T120611N06-RP1

IEEE 802.11b mode

Channel Peak Power |Peak Power Limit| Pass/
Channel Frequency (dBm) (dBm) Fail
(MHz)
Low 2412 18.58 30 PASS
Middle 2437 18.44 30 PASS
High 2462 18.43 30 PASS
NOTE :

1. At finial test to get the worst-case emission at 1Mbps long.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB
cable) was entered as an offset in the power meter to allow for direct reading of

power.

IEEE 802.11g mode

Channel -
Channel Frequency Pe?lé:r:\)lver FEELS l(?;vrﬁ; it Pass / Fail
(MHz)
Low 2412 20.08 30 PASS
Middle 2437 20.09 30 PASS
High 2462 19.88 30 PASS
NOTE :

1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB
cable) was entered as an offset in the power meter to allow for direct reading of

power.
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IEEE 802.11n HT20 mode

SETEL Peak Power |Peak Power Limit| Pass/
Channel Frequency (dBm) (dBm) Fail
(MHz)
Low 2412 18.50 30 PASS
Middle 2437 18.26 30 PASS
High 2462 18.07 30 PASS
NOTE : 1.Atfinial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB
cable) was entered as an offset in the power meter to allow for direct reading of

power.

IEEE 802.11n HT40 mode

. Peak Power |Peak Power Limit| Pass/
Channel Frequency (dBm) (dBm) Fail
(MHz)
Low 2422 17.99 30 PASS
Middle 2437 17.68 30 PASS
High 2452 17.55 30 PASS
NOTE : 1. At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB
cable) was entered as an offset in the power meter to allow for direct reading of
power.
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Average Power Data
IEEE 802.11b mode

SETEL Average Power
Channel Frequency (ngm)
(MHz)
Low 2412 15.05
Middle 2437 14.77
High 2462 14.84

IEEE 802.11g mode

SETEL Average Power
Channel Frequency (ngm)
(MHz)
Low 2412 12.30
Middle 2437 12.31
High 2462 12.10

IEEE 802.11n HT20 mode

Channel Average Power
Channel Frequency (c?Bm)
(MHz)
Low 2412 10.25
Middle 2437 10.21
High 2462 9.90

IEEE 802.11n HT40 mode

Channel Average Power
Channel Frequency (c?Bm)
(MHz)
Low 2422 10.04
Middle 2437 9.57
High 2452 9.51
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MAXIMUM PEAK OUTPUT POWER ( 802.11b MODE)

CH Low ( 802.11b MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
%Ref Lvl 9.76 dBm VBW 3 MHz
31.7 dBm 2.41343287 GHz SWT 5 ms Unit dBm
31.7
T 7o UTTset MU IR 9. /6 dBm
2.41343P87 GHz -
o0 CH {PLIR 18l 58 dRm
CH [BW 22 .00000000 MHz
1
10 | - ——

| ~
/ AN

1/

-30

~40
-50
-60 ")
CO
60
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:08:14
CH Mid ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 9.60 dBm VBW 3 MHz
31.7 dBm 2.43547B96 GHz SWT 5 ms Umit dBm
31.7,
T po UTTset MY IREN 9. 60 dBm-
2.43547BS6 GHz
o0 CH |BLIR 18] 44 dRm
CH |BW 22 .00000p00 MHz
1
10 | [P

| |
/ N

1/

-30

~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:12:54

Page 29 / 111



Compliance Certification Services Inc.

FCCID KA2IR506LA1 Report No.

T120611N06-RP1

CH High ( 802.11b MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl 9.53 dBm VBW 3 MHz
31.7 dBm 2.46338878 GHz SHT 5 ms Unit dBm
31.7
T o UTTSET YIIITII 9.59 dBm
2.46338B878 GHz
50 CH PR 18] 43 dRm

CH [BW 22.00000jp00 MHz

Vad BN

L~~~ M

0
1MAX /
-10

N

1/

-30
-40
-50
-60 ")
COo
-68.
Center 2.462 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:15:02

1MA
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

MAXIMUM PEAK OUTPUT POWER ( 802.11g MODE)

CH Low ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 9.48 dBm VBW 3 MHz
31.7 dBm 2.41360822 GHz SWT 5 ms Unit dBm
31.7,
T e UrTset MY IREN 9. 48 dBm-
2.41360822 GHz
op CH PR 20| 08 dBm
CH [BW 22 .00000000 MHz
1
10 ,__r—v—‘_"_"“—v-‘“\ ]
0
my \,\ 1MA
—18/ \
-20
-30
~40
-50
-60 ")
CO
-68.
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:18:05
CH Mid ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 9.39 dBm VBW 3 MHz
31.7 dBm 2.43556713 GHz SWT 5 ms Unit dBm
31.7,
T po UTTset MY IREN 9).39 dBm
2.43556/713 GHz -
o0 CH |BLIR 20l 09 dRm
CH [BW 22 .00000000 MHz
:
10 ] |~ T T
0
1MAX/ 1MA
—1D/J \
-20
-30
~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:21:18
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CH High ( 802.11g MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl 5.15 dBm VBW 3 MHz
31.7 dBm 2.45915631 GHz SHT 5 ms Unit dBm
31.7
T o UTTSET YIIITII 9. 15 dBm
2.45915631 GHz -
50 CH PR 19| AR dRm

CH [BW 22 .00000jp00 MHz

10 /JW’VW‘_\—W"\F/_H_WW\\
0 1N(V \ 1MA

-20

-30

40

-50

-60 e
CO

-68.

Center 2.462 GHz 2.2 MHz/ Span 22 MHz

Date: 15.JUN.2012 20:22:33
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FCCID KA2IR506LA1

Report No.

T120611N06-RP1

MAXIMUM PEAK OUTPUT POWER ( 802.11n HT20 MODE)

CH Low ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 8.03 dBm VBW 3 MHz
31.7 dBm 2.40836273 GHz SWT 5 ms Unit dBm
31.7
T po UTTset MY IREN 8|.03 dBm
2.40836R73 GHz -
op CH PR 18| 50 dBm
CH [BW 22 .00000000 MHz
10 |
0
1MAX// \\ 1MA
-10 L\\
-20
-30
~40
-50
-60 O
CO
-B68.
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Jate: 15.JUN.2012 20:28:05
CH Mid ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 7.32 dBm VBW 3 MHz
31.7 dBm 2.43489389 GHz SWT 5 ms Unit dBm
31.7,
75 O =g Y1717 132 dBm-
2.43499399 GHz
op CH PR 18| 26 dBm
CH [BW 22 .00000000 MHz
10 -
///_,_,.._,w-w MMW«W\‘\
0
may \\ 1MA
-10 \\
-20
-30
~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:28:14
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FCCID KA2IR506LA1

Report No. T120611N06-RP1

CH High ( 802.11n HT20 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB

@Ref Lvl 7.06 dBm VBW 3 MHz
31.7 dBm 2.46518639 GHz SHT 5 ms Unit dBm

31.7
T o UTTSET YIIITII .06 dBm
2.46519639 GHz -

50 CH PR 18l 07 dRm
CH [BW 22.00000jp00 MHz

—

- }
M-’~——~—=H\

1MA

-20

-30
-40
-50
-60 ")
CO
-68.
Center 2.462 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:30:18
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MAXIMUM PEAK OUTPUT POWER ( 802.11n HT40 MODE)

CH Low ( 802.11n HT40 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
%Ref Lvl 4.01 dBm VBW 3 MHz
31.7 dBm 2.41375150 GHz SHT 5 ms Unit dBm
31.7
T pe UTTSet MUISER 4.01 dBm
2.413795150 GHz -
50 CH PLIR 17 99 dRm

CH |BW 44 .00000p00 MHz

0
1MAX 1MA

—2[}\/, \14

-30
~40
-50
-60 "
CO
-68.
Center 2.422 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:31:48
CH Mid ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 3.83 dBm VBW 3 MHz
31.7 dBm 2.43457515 GHz SWT 5 ms Unit dBm
31.7,
T po UTTset MY IREN 3).83 dBm-
2.43457515 GHz
o0 CH |BLIR 17 BA dRm
CH [BW 44 .00000P0O0 MHz
10
1
WNM—*—R-\\ [N —
0
1MAX 1MA

1/ \

-30
~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:33:11
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CH High ( 802.11n HT40 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl 3.58 dBm VBW 3 MHz
31.7 dBm 2.44975150 GHz SHT 5 ms Unit dBm
31.7
T o UTTSET YIIITII 3.58 dBm
2.44975/150 GHz -
50 CH PR 17 55 dRm

CH [BW 44 .00000[p00 MHz

0
1MAX 1MA

L/ \

-30
-40
-50
-60 ")
CO
-68.
Center 2.452 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:35:11
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Average Power (802.11b MODE)

CH Low ( 802.11b MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 5.83 dBm VBW 3 MHz
31.7 dBm 2.41246293 GHz SHT 5 ms Unit dBm
31.7
T pe UTTSet MUISER 9. 83 dBm-

2.41246R83 GHz
50 CH PLIR 15/ 05 dRm
CH [BW 42 .00000[p00 MHz

10 T

LY

0
1MAX 1AV

1/ \

~40
-50
-60 ")
CO
-68.
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:11:14
CH Mid ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 5.67 dBm VBW 3 MHz
31.7 dBm 2.43450802 GHz SWT 5 ms Umit dBm
31.7,
T po UTTset MY IREN 5.67 dBm-
2.43450802 GHz
o0 CH |BLIR 14 77 dRm
CH |BW 22 .00000p00 MHz
10 1
J‘/~,_1“__d_—\\/_~_¥__/~_\\ﬂw

\

0
1MAX \ 1AV
-10
-20 / \
-30

~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:13:46
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FCCID KA2IR506LA1

Report No.

T120611N06-RP1

CH High ( 802.11b MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 5.62 dBm VBW 3 MHz
31.7 dBm 2.45946493 GHz SHT 5 ms Unit dBm
31.7,
Thor o UrTset MY IR 5|.62 dBm
2.45946493 GHz -
20 CH PR 14 84 dBm
CH [BW 22.00000jp00 MHz
10 T
fx‘ \/'-'—_N_N
. yal ™
1MAX / \ 1AV
-10
-20 / \
—35/
-40
-50
-60 ")
COo
-68.
Center 2.462 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:15:15
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FCCID KAZ2IR506LA1 Report No. T120611N06-RP1
Average Power (802.11g MODE)
CH Low ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 1.69 dBm VBW 3 MHz
31.7 dBm 2.41360922 GHz SWT 5 ms Unit dBm
31.7
7 (5 0T T5et MU IER .69 dBm
2.41360[822 GHz -
op CH [PLIR 12l 30 dBo
CH [BW 22 .00000[p00 MHz
10
i
0 La A SO
1MAX / \ 1AV
-10 / \
QDMAN/ \‘\\
-30
-40
-50
-60 -~
Co
-G8 .
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:18:43
CH Mid ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 1.50 dBm VBW 3 MHz
31.7 dBm 2.435434B7 GHz SWT 5 ms Unit dBm
31.7
T 7 (o 0T 15§t MU IER .50 dBm
2.43543487 GHz -
op CH [PLIR 12l 31 dBm
CH [BW 22 .00000[p00 MHz
10
1
1MAX / “\\\ 1Av
-10 / \
-20

-30

~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:21:40
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CH High ( 802.11g MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl 1.36 dBm VBW 3 MHz
31.7 dBm 2.46122846 GHz SHT 5 ms Unit dBm
31.7
T o UTTSET YIIITII 1].36 dBm
2.46122B46 GHz -
50 CH PR 12l 10 dRm

CH [BW 22.00000jp00 MHz

0

1MAX / 1AV
_on ly\/ \«\
-30

-40
-50
-60 ")
CO
-68.
Center 2.462 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:23:02
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Average Power (802.11n HT20 MODE)

CH Low ( 802.11n HT20 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -0.80 dBm VB 3 MHz
31.7 dBm 2.40306814 GHz SWT 5 ms Unit dBm
31.7
7 ps OTTsgT YI[TT1] —0[.80 dBm-
2.40906B14 GHz
on CH [PLIR 10l 25 dRm
CH |BW 42 .00000p00 MHz
10
0 1
1MAX meww WMM\ 1AV

A/ \

~40
-50
-60 "
CO
-B68.
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Jate: 15.JUN.2012 20:28:27
CH Mid ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -0.80 dBm VBW 3 MHz
31.7 dBm 2.43768337 GHz SWT 5 ms Umit dBm
31.7,
75 O =g Y1717 0. 80 dBm-
2.43768337 GHz
o0 CH {PLIR 10l 21 dRm
CH |BW 22 .00000p00 MHz
10
0 1
1MAX /’W_WWMN-'_ MWMMN\ 1AV

-30
/ \
~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:29:37
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FCCID KA2IR506LA1 Report No. T120611N06-RP1
CH High ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -1.14 dBm VBW 3 MHz
31.7 dBm 2.46047896 GHz SHT 5 ms Unit dBm
31.7
T o UTTSET YIIITII -1.14 dBm
2.46047B896 GHz -
o0 CH [PLIR 9| 90 dBm
CH [BW 22 .00000jp00 MHz
10
0 1
1MAX MMWMWWW*‘“\ 14V
-10 /
—35“/
-40
-50
-60 e
CO
-68.
Center 2.462 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:30:33
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FCCID KA2IR506LA1 Report No. T120611N06-RP1
Average Power (802.11n HT40 MODE)
CH Low ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
%Ref Lvl -3.60 dBm VBW 3 MHz
31.7 dBm 2.41975150 GHz SWT 5 ms Unit dBm
31.7,
T e UrTset MY IREN -3[.60 dBm
2.41975/150 GHz -
op CH PR 10/ 04 dBm
CH [BW 44 00000000 MHz
10
0 T
1MAX Y | 1AV
A S A
-10
-20 / \
BDN\// \\M’A
~40
-50
-60 ")
CO
-68.
Center 2.422 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:339:36
CH Mid ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
%Ref Lvl -4.29 dBm VBW 3 MHz
31.7 dBm 2.42646283 GHz SWT 5 ms Unit dBm
31.7,
T po UTTset MY IREN -4[.29 dBm
2.42646R93 GHz -
o0 CH |BLIR 9l 57 dRm
CH [BW 44 00000000 MHz
10
0 1MAX 1AV
SRUA SN A
N W 'N‘"A“'\ M\\
BDN\// \\1/“
~40
-50
-60 ")
CO
-68.
Center 2.437 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:38:52
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CH High ( 802.11n HT40 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl -4.20 dBm VBW 3 MHz
31.7 dBm 2.44966333 GHz SHT 5 ms Unit dBm
31.7
T o UTTSET YIIITII -4].20 dBm
2.44966333 GHz -
50 CH PR al 51 dBm

CH [BW 44 .00000|p00 MHz

0
1MAX 1AV

-20

L \

-40
-50
-60 ")
CO
-68.
Center 2.452 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:38:18
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8.3 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate
the environment impact of human exposure to radio frequency (RF) radiation as specified in
1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

FreRgt:‘egcy Electric Field | Magnetic Field | Power Density Average
(Mng|) Strength (V/m) | Strength (A/m) | (mW/cm?) Time
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 - -- 5 6
(B) Limits for General Population / Uncontrol Exposures

300-1,500 -- -- F/1500 6

1,500-100,000 -- -- 1 30
CALCULATIONS

/ 2

Given E :M & S E

d 3770
Where E = Field strength in Volts / meter
P = Power in Watts
G = Numeric antenna gain
d = Distance in meters
S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the
remaining variables yields:

~30xPxG
~ 3770d?
Changing to units of mW and cm, using:
P (mwW) =P (W) /1000 and
d (cm) =d(m) / 100

Yields

5 _ 30x(P/1000)xG _ 0.0796x P %G

3770x(d /100¥ d?

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain

S = Power density in mW / cm?
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LIMIT

Power Density Limit, S=1 .0mW/cm?

TEST RESULTS

The average output power of this portable device is >60/f, SAR evaluation was done as
documented in SAR report: T120807N01-SF.".
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8.4 POWER SPECTRAL DENSITY
LIMIT

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during
any time interval of continuous transmission.

TEST EQUIPMENTS

Name of Equipment | Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012
TEST SETUP
SPECTRUM
EUT
ANALYZER

TEST PROCEDURE

The tests were performed in accordance with KDB 558074 5.3.1.

5.3.1 Measurement Procedure PKPSD:

1.Use this procedure when the maximum peak conducted output power in the fundamental
emission is used to demonstrate compliance.

2.Set the RBW = 100 kHz.

3.Set the VBW = 300 kHz.

4.Set the span to 5-30 % greater than the EBW.
5.Detector = peak.

6.Sweep time = auto couple.

7.Trace mode = max hold.

8.Allow trace to fully stabilize.

9.Use the peak marker function to determine the maximum power level in any 100 kHz band
segment within the fundamental EBW.

10.Scale the observed power level to an equivalent value in 3 kHz by adjusting (reducing)
the measured power by a bandwidth correction factor (BWCF) where BWCF = 10log(3
kHz/100 kHz= -15.2 dB).11.The resulting peak PSD level must be < 8 dBm.

TEST RESULTS

No non-compliance noted.
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Report No. T120611N06-RP1
IEEE 802.11b mode
Channol | Froausncy | Reading | BWCF | PPSD | Limit | Margn | poq,
Low 2412 4.15 -15.2 -11.05 8.00 -19.05 PASS
Middle 2437 3.35 -15.2 -11.85 8.00 -19.85 PASS
High 2462 3.45 -16.2 -11.75 8.00 -19.75 PASS
NOTE :

1. At finial test to get the worst-case emission at 1Mbps long.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable)
was Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode

Frequency | Reading| BWCF PPSD Limit Margin
Channel | *“ i) " | @Bm) | (dB) | (dBm) | (dBm) @) | Result
Low 2412 147 | 152 | -1667 | 8.00 2467 | PASS
Middle | 2437 147 | 152 | -1667 | 8.00 2467 | PASS
High 2462 202 | -152 | -17.22 | 8.00 2522 | PASS
NOTE :

1. At finial test to get the worst-case emission at 6Mbps..
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable)
was Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 mode

Channol | Froausncy | Resding | BWCF | PPSD | Limit | Margin | poq,
Low 2412 -3.82 -15.2 -19.02 8.00 -27.02 PASS
Middle 2437 -4.12 -15.2 -19.32 8.00 -27.32 PASS
High 2462 -4.07 -15.2 -19.27 8.00 -27.27 PASS

NOTE :

1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable)
was Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode

Channol | Froausncy | Resding | BWCF | PPSD | Limit | Margn | poq,

Low 2422 -6.92 -15.2 -22.12 8.00 -30.12 PASS
Middle 2437 -1.47 -16.2 -22.67 8.00 -30.67 PASS
High 2452 -7.63 -15.2 -22.83 8.00 -30.83 PASS
NOTE :

1. At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable)
was Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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Report No.

T120611N06-RP1

POWER SPECTRAL DENSITY ( IEEE 802.11b MODE)

CH Low ( 802.11b MODE )

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvl 4.15 dBm VBW 300 kHz
31.7 dBm 2.41303607 GHz SHT 5.5 ms Unit dBm
31.7,
BRI S YIIITII 4. 15 dBm
2.41303B07 GHz
20

A

P,

-20

V

A

40

-50

-60

-68.

Date:

Center 2.412 GHz

15.JUN.2012

2.2 MHz/

20:51:32

Span

22 MHz

1MA

CH Mid ( 802.11b MODE )

Date:

15.JUN.2012

20:52:28

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 3.35 dBm VBW 300 kHz
31.7 dBm 2.434588398 GHz SHT 5.5 ms Unit dBm
31.7,
T po urrset MY IR 3|.35 dBm
2.43499[399 GHz
20
10
1
0 o fer S Sea g | AN ps _
10 //\/ju o v %\,\\
-20 //p
-40Ry
-50
-60
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz

1MA
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CH High ( 802.11b MODE )

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 3.43 dBm VBW 300 kHz
31.7 dBm 2.46100802 GHz SHT 5.5 ms Unit dBm
31.7,
T o UTTSET YIIITII 3|.49 dBm
2.46100B802 GHz -
20
10
1
. A don | AN

i

i \
/ N

Ly ¥!

-50
-60
-68.
Center 2.462 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:53:00
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POWER SPECTRAL DENSITY ( IEEE 802.11g MODE )
CH Low ( 802.11g MODE )

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvl -1.47 dBm VBW 300 kHz
31.7 dBm 2.41616633 GHz SHT 5.5 ms Unit dBm
31.7,
BRI S M IR -1.47 dBm-

2.41616[633 GHz

20

1MAX NWWMWWWM 1MA

-20

/\N/ \Mn
—35,\, U
-40
-50
-60

-68.
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:53:48
CH Mid ( 802.11g MODE )
Marker 1 [T1] RBW 100 kHz RF Att 30 dB

Ref Lvl -1.47 dBm VBW 300 kHz

31.7 dBm 2.43238278 GHz SHT 5.5 ms Unit dBm
31.7

BRI S YIIITII -1.47 dBm
2.43239279 GHz -
20

“[trax MW v A 1MA
30 AV \I\

Va4
-40
-50
-60
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:54:36
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CH High ( 802.11g MODE )
& Marker 1 [T1] RBW 100 kHz RF Att 30 dB
4’ Ref Lvl -2.02 dBm VBW 300 kHz
31.7 dBm 2.46365331 GHz SHT 5.5 ms Unit dBm
31.7
T e UrTs§t YI[IT1] -2[.02 dBm
2.46365[331 GHz -
20
10
0 1
1MAX 1MA
NWMV’W“' MWM
-10 \
-20
| N/ \W ,
-30
U '
_40
-850
-B60
-68.
Center 2.4B62 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:55:18
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FCCID KAZ2IR506LA1 Report No. T120611N06-RP1
POWER SPECTRAL DENSITY ( 802.11n HT20 MODE )
CH Low ( 802.11n HT20 MODE )
® Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -3.82 dBm VBW 300 kHz
31.7 dBm 2.40911222 GHz SWT 5.5 ms Unit dBm
31.7
7 5 OTTsEr YT [TTT] —382 dbm
2.40911p22 GHz -
20
10
nax 1 1MA

-20

N

40

-50
-60
-68.
Center 2.412 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012  20:55:56
CH Mid ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvl ~4.12 dBm VBW 300 kHz
31.7 dBm 2.43367134 GHz SWT 5.5 ms Unit dBm
31.7
BT OTTsET YT [TT1] —4[. 12 dBm
2.43367|134 GHz -
20
10
Irax 1 1MA
-10
-20

h

-40

-50
-60
-68.
Center 2.437 GHz 2.2 MHz/ Span 22 MHz
Date: 15.JUN.2012 20:56:30
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40

V

-50

-60

-68.

Date:

Center 2.462 GHz

15.JUN.2012

20:57:13

2.2 MHz/

Span 22 MHz

FCCID KA2IR506LA1 Report No. T120611N06-RP1
CH High (802.11n HT20 MODE )
Marker 1 [T11] RBW 100 kHz RF Att 30 dB
@Ref Lvl -4.07 dBm VBW 300 kHz
31.7 dBm 2.45915631 GHz SWT 5.5 ms Unit dBm
31.7
N G D[S UR ST SR YTITT1] -4.07 dBm
2 .45915[631 GHz -
20
10
Iirax ! 1MA
«waﬂvJ~wwa%x«r he g
B " i) e Ml ' T
-20
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Report No.

T120611N06-RP1

POWER SPECTRAL DENSITY (802.11n HT40 MODE )

CH Low ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -6.92 dBm VBW 300 kHz
31.7 dBm 2.42548297 GHz SHT 11 ms Unit dBm
31.7,
Thor o UrTset MY IR -b|.82 dBm
2.42548B297 GHz -
20
10
0
1MAX . 1MA
10 wmwwwwww\m LT, T m.,w
-20 /(J \‘ \\‘
,3Duﬂf) \M
4D A
-50
-60
-68.
Center 2.422 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:57:57
CH Mid ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -7.47 dBm VBW 300 kHz
31.7 dBm 2.44057114 GHz SHT 11 ms Unit dBm
31.7,
T pe Urrset MY IR -7.47 dBm
2.44057114 GHz -
20
10
0
1MAX 1MA
1
-10 V”AAM/«WWMWWW M MW P o
-20 /((' \J k\
3D\“/J[ \\/\M
-40
-50
-60
-68.
Center 2.437 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:58:37
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FCCID KA2IR506LA1 Report No.

T120611N06-RP1

CH High ( 802.11n HT40 MODE )

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -7.63 dBm VBW 300 kHz
31.7 dBm 2.44111022 GHz SWT 11 ms Unit dBm
31.7
LR Bl BCR IR YT [TT1] —71.53 dBm
244111022 GHz
20
10
0
1MAX
1
10 meWwwMM A I AN, A, .MAW

-20 A
-30

v

-40
-50
-60
-68.
Center 2.452 GHz 4.4 MHz/ Span 44 MHz
Date: 15.JUN.2012 20:58:11

1MA
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8.5 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the and
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in § 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in §
15.205(a), must also comply with the radiated emission limits specified in § 15.209(a) (see §
15.205(c)).

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number| Calibration Due

Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 100 kHz.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 5.0 GHz band.

TEST RESULTS
No non-compliance noted.
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Report No. T120611N06-RP1

TEST DATA

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11b MODE)

A, r
Y Ref Lyl

larker 1 IT11 REM

CH Low (30MHz~3GHz) (802.11b MODE )

100 kHz

RF Alt 20 dB

1.77 dBm WEM 100 kHz
21.7 dBm 241200000 GHZ SHT 60 ms urii oba
21.7
T T RO et \sRIED a5 -
2.41200000 GH=z
il w3 1711 -9 nn ARe
2.40000D0D0 GHz
EERIRER| -34.96 dEm
u B TTTa90ES PR
10
TH&X 18
| 43 dBm
01 -18.23 o8
-2} Ei
T
41l |
|
-50
\ T |
“ﬂ*qhwr‘mmﬂ-“mﬂlw'wwww“-}wv PR L v Y J'ﬂ"--\_.-_pq
60
7
. 78."
Starl 30 MHz 297 MMz Slop 3 GHz
Do b 16, JUN. 2017 10:19:49

CH Low (3GHz~26.5GHz) (802.11b MODE )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -37.38 dBm VBW 100 kHz
21.7 dBm 4.783957816 GHz SHT 6 s Unit dBm
21.7,
oo Urrset Y41IT1] -37.38 dBm
4.78957816 GHz -
10
0]
-10
1MAX 1MA
728—D1 -18[.23 dBm
-30
4
A 4
~40
-50
-60
-70
-78.
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 16.JUN.2012 10:20:51
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CH Mid (30MHz~3GHz) (802.11b MODE )

A, Marker 1 [T11 REW 100 kHz  RF A1t 20 &8
5 Ref Lvl 1.40 dBm  VEM 100 kHz
21.7 dEm 2.43700006 GHz  SWT 780 ms  umid gEn
21.7
T T pE T TeEET T L T
TITT .40 dbim =
2. 43700000 GHz
10 =2 lr11 —5 A1 APn
. 40000p00 GHz
(i1l |3 -34[B8 dBe
u A 7T TE0ES FiFz
10
TH&X 11&
D1 -18.5 dBr
=30 5
,_:,
40
1 oy
e Lt
" Ly . .
II"’\'\-.-“M- L—....u'r""r gttt st 8 mhw-mhbu«r"’w-ﬂ‘ _‘NL“"“'“
~Bil .
i
= T8,z
Sterl 30 MHz 297 MHz s Slop 3 GHz

[k =t 16 JUN. 2012 10:1E:31

CH Mid (3GHz~26.5GHz) (802.11b MODE )

Marker 4 [T11 RBW 100 kHz RF Att 20 dB
Ref Lvl -37.04 dBm VBW 100 kHz
21.7 dBm 4.83667335 GHz SWT E s Unit dBm
21.7,
75 Offsgt Y4TT1] -37.04 dBm-
4.83667335 GHz
10
0]
-10
1MAX 1MA
—ZB_Dl -18[.6 dBm

-30

-40

-60
-70
-78.
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 16.JUN.2012 10:18:07
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CH High (30MHz~3GHz) (802.11b MODE )
.{\.} Marker 1 [T11 REL 100 kHz RF Alt 20 di
5 Ref Lvl 1.75 dBm  ¥EM 100 kHz
21.7 dbm 2.46z00000 GHz SHT TG0 ms urmii e =
21.7
T pETOrTTERET 1 YTTTT] ™= a0
2. 4B200000 GH= -
10 #1711 =96 90 ARn
?IJEEED:I:ID GHz
kR [RE R ¥ -3d4.4) dBEm
u | B5| TTTARES FiHE
1
THEX 1R&
a0 01 -18.25 dBm .
=30 3 H [
T i
40
I}
501
, st 1y
ﬁ'm}mindm‘ﬁtkr-ﬂrmﬂ“"ﬂi L__whw,,,en.m«vur«’ 'I"'J""\MHL“"‘M
=Bl .
1
= T8,z
Stlarl 30 PHz 297 MHz -~ Slop 3 GHz
b b 16 JUN. 2017 10:35:45
CH High (3GHz~26.5GHz) (802.11b MODE )
Marker 4 [T1] RBW 100 kHz  RF Att 20 dB
@Ref Ll -35.10 dBnm VBW 100 kHz
21.7 dBnm 4.BB376754 GHz SWT 6 s Unit dBm
21.7
7 s OTTSET VI {TTT] ~35 10 dBnm
4.8B376[754 GHz -
10
0
-10
1HAX 1MA
2L -18].25 dBm
-30
4
Y
-40
-50
WL%WMWWWWW
-60
70
76,
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 16.JUN.2012 10:36:47
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11g MODE)

CH Low (30MHz~3GHz) (802.11g MODE )
.{\...} Marker 1 [T11 REW 100 kHz RF A1t 20 di
\{i:‘ Ref Lwl =3.27 dBEm YEH 100 kHz
21.7 dbm 2.41200000 GHz SHT B0 ms urii e =
21.7
T T hE T TEET 1 ASRIRED ~E T7 dbn
2. 41200000 GHz -
11 =2 {1111 -6 089 APm
2.40000p00 GHz
KERIRER -3%. 74 dEm
u 1 s, 71122085 ARz
10
TH&X 18
31
01 -25.27 dBm
=30 3
= Er
a
sof . Il
Lﬂmi B | I S WY I s Sy SV
=Bl H
il
= T8,z
Starl 30 MHz 297 MHz s Slop 3 GHz
[ fiet 16 JUN. 2017 19:45:44
CH Low (3~26.5GHz) (802.11g MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl -51.48 dBm VBW 100 kHz
21.7 dBm 6.90881764 GHz SWT 6 s Unit dBm
21.7
75 OT g YI[TT1] ~51[.48 dBm
6.90881[764 GHz -
10
0
10
1MAX 1MA
-20
L D1 -25.27 dBm
30
40
-50 4
M%wWWW&MuﬁLWWW\W
-B0
70
76
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 16.JUN.2012 13:47:46
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CH Mid (30MHz~3GHz) (802.11g MODE )

.{\;.} Marker 1 1711 REW 100 kHz RF A1t 20 g8
45 Ref Lvl -5.26 dBm  VEM 100 KMz
21.7 dbm 2.43700000 GHz SHT 80 ms urii e =
21.7
TT. T e OrTEgt 1 SR IRED! B TE dbe =
2.437T00P00 GHz
10 #2 1711 -5 EF ARm
2.40000p00 GHz
RER ISR -33.45 dEm
u | Hy. TTTA20ES HHz
"
b THEX 18&
2
01 -ZM.26 dBm . |
_'a'_|-3
40 “|
\ R P PP NPT T
TP Y, “Laum._mn}u?fﬂw A i FPT
-Bil .
7M1
781
Slarl 30 PHz 297 HMHz» Slop 3 GHz
[ e 16 . JUN_ 2017 13:49:40
CH Mid (3~26.5GHz) (802.11g MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -51.42 dBm VBW 100 kHz
21.7 dBm 6.62625251 GHz SWT 6 s Unit dBm
21.7
RN SR YZTTT] —51[- 42 dBm
6.626250251 GHz -
10
0
-10
1MAX 1MA
-20
L D1 -25.26 dBm
-30
-40
-50 4
WmWWWWWWMWWWW
-60
-70
-78.
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 16.JUN.2012 13:50:05
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Report No.

T120611N06-RP1

CH High (30MHz~3GHz) (802.11g MODE )

A Marker 1 IT11 REW 100 kHz  RF Attt 20 dB
5 Ref Lvl -5.51 dBm  VBW 100 KMz
21.7 dBm 2.4BZ00000 GHZ — SWT 780 ms  UPId den
21.7
T BT TERT L 3 -
i H.51 dbin =
2. AB2000D0 GHz
1 2 11711 -90 5 Apm
2. 48350000 GHz
w3111 -39 77 dEn
u H5, TTTI3E5 HH:
10
THGX 1R&
=1

=01 =290 db
-3

<t

4l

R

m

k\’-«wivm*”" %W-‘*J’W_m.%krwwﬁf-ﬂ%

T

L
l‘"‘"'ﬂ'\"'ndliu -

-8,
Slarl 30 MHz 29T MMz - Slop 3 GHz
Dby Rt 16, JUN. 2012 13:53:53
CH High (3~26.5GHz) (802.11g MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -50.77 dBm VBW 100 kHz
21.7 dBm 6.72044088 GHz SWT B s Unit dBm
21.7,
T pe Urrset Y41IT1] -50[. 77 dBm
6.7204488 GHz -
10
0]
-10
1MAX 1MA
-20
D1 -25[.51 dBm
-30
~40
4
-50 ¥
-60
-70
-78.
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 16.JUN.2012 13:54:58
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

(IEEE 802.11n HT20 MODE )
CH Low (30MHz~3GHz) (802.11n HT20 MODE )

.{\:.,} Marker 1 [T11 REWM 100 kHz RF &1t 20 o
% Ref Lvl -7.32 dBm  VBW 100 KMz
21.7 dBm 241200000 GHZ SHT 60 ms urii oba
21.7
T T e O reRt 1 AN IRER =73 dbe =
2.41200000 GH=z
10 w111 —4dl dF ARn
2.4000000D0 GHz
EERIRER| -34.30 dEm
u 1 5. 71122085 PRz
1
TH&X 18
51
01 -27.32 dBm
=30 e
2
4l -
1?
B |
II NERERFRY PR RS S Y e IL'-d.'.—L\-" H A
R er.l.-"""u s M Y PETR AR,
Bl
Ei
= T8,z
Starl 30 [z 297 MMz« Slop 3 GHz
D e 16 JUN_ 2012 19:58:5R
CH Low (3~26.5GHz) (802.11n HT20 MODE )
Marker 4 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl ~51.32 dBm VBW 100 kHz
21.7 dBm 6.53206413 GHz SWT 6 s Unit dBm
21.7
L G ol AR \ZRIRED ~5132 dbm
6.53206413 GHz -
10
0
10
1MAX 1MA
20

D1 -27.32 dBm

-30

~40
-50 4
-60
-70
-78.
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 16.JUN.2012 13:58:22
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CH Mid (30MHz~3GHz) (802.11n HT20 MODE )
"4\’“:- Marker 1 1711 REW 100 kHz RF A1t 20 g8
¢ Ref Lyl -7.14 dBm  VBM 100 WMz
21.7 dbm 2.43700000 GHz SHT 80 ms urii e =
21.7
TT. 7T e Or regt AR IRER] =1. T4 dbm
2.437T00P00 GHz -
10 211711 =57 93 ARm
2.40000p00 GHz
RER ISR -3%.6] dEm
u HS. 71 TA20ES ARz
Hh
b THEX 18&
=i
o1 -29.14 B
-3 )
v
41
=5 ‘I
]MﬂinquluLw-f#*‘M.ruu\‘m -J‘*'-I-u'-.h_.-‘ mw-.ww*‘* d“}.m“m'--“ by
| -
7l
- 78,1
Slarl 30 PHz 297 HMHz» Slop 3 GHz
[ f 16 . JUN_ 2018 14:00:256
CH Mid (3~26.5GHz) (802.11n HT20 MODE )
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl -51.57 dBm VBW 100 kHz
21.7 dBm 5.86172345 GHz SWT 6 s Unit dBm
21.7
7B oTTsET YITT1] ~51.57 dBm
5.86172B345 GHz -
10
0
-10
1MAX 1MA
-20
L D1 -27.14 dBm
-30
-40
50 4
-60
-70
-78.
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 16.JUN.2012 14:01:34
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T120611N06-RP1

CH High (30MHz~3GHz) (802.11n HT20 MODE )
A Marker 1 1711 REWM 100 kHz  RF A1t 20 dB
5 Ref Lvl -B.76 dBm  VBW 100 KMz
21.7 dbm 2.46200000 GHz  SWT  TBO ms unii oen
21.7
T pETOrTTERET LENIRER! -0 75 dbm
. 45200h00 Hz| I
10 =2 11711 —df 45 APm
2. 48350000 GHz
w3111 -3%.60 dBn
o 1 RS 7T Td20Es ARz
1
L 4
10
THGX 1R&
=2
_,1'—31'.!! =28.26 dBEm
7
40
- 1 Aevn wmu--ﬁ.u}»., 4
LRI S il ST B Ml
B0 -
m
= T8,z
Starl 30 MMz 297 MMz Slop 3 GHz
[ha B i 16, JUN. 2012 14:02:57
CH High (3~26.5GHz) (802.11n HT20 MODE )
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT40 MODE )
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8.6 RADIATED EMISSIONS

8.6.1 TRANSMITTER RADIATED SUPURIOUS EMSSIONS

LIMITS

§ 15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions are

permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-515
10.495-0.505 | 16.69475 - 16.69525 608 - 614 5.35 - 5.46
21735-2.1905 | 16.80425 - 16.80475 960 - 1240 7.25-7.75
4125 -4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8-752 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25 -13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 1447 — 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 -16.2
8.362 - 8.366 115;56?522457255- 24835 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01 - 23.12
8.41425 - 8.41475 | 162.0125 - 167.17 3260 - 3267 23.6 - 24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3338 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 ®
13.36 - 13.41

T Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

T120611N06-RP1

§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of emissions
appearing within these frequency bands shall not exceed the limits shown is Section 15.209.
At frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR quasi-peak
detector. Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be
demonstrated based on the average value of the measured emissions. The provisions in
Section 15.35 apply to these measurements.
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§ 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from an intentional
radiator shall not exceed the field strength levels specified in the following table :

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
30 - 88 100 ** 3
88 - 216 150 ** 3
216 - 960 200 ** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88
MHz, 174-216 MHz or 470-806 MHz, However, operation within these frequency bands is

permitted under other sections of this Part, e-g, Sections 15.231 and 15.241.

§ 15.209 (b) In the emission table above, the tighter limit applies at the band edges.

TEST EQUIPMENTS

The following test equipments are utilized in making the measurements contained in this report.

Open Area Test Site # 6

Name of Equipment| Manufacturer Model Serial Number Callg:;ztlon
TYPEC'\"ASLOEAX'A'— SUHNER CHA9513 6 NOV. 15, 2012
BI-LOG Antenna Sunol JB1 A070506-2 OCT. 03, 2012
LOOP ANTENNA EMCO 6502 8905-2356 JUN. 10, 2013
Pre-Amplifier HP 8447F 2944A03817 | NOV. 23, 2012
EMI Receiver R&S ESVS10 833206/012 MAY. 31,2013
RF Cable SUHNER SUCOFLEX104PEA 20520/4PEA | NOV. 10, 2012
Horn Antenna Com-Power AH-118 071032 DEC. 04, 2012
Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012
Pre-Amplifier MITEQ AFS44-00108650-42-10P-44 1205908 NOV. 23, 2012
3 ;ﬁtgr?::'agg)ge ETS-LINDGREN EMCO-003 00078 NOV. 14, 2012

Turn Table Yo Chen 00 N N.C.R.

Antenna Tower AR TP1000A 309874 N.C.R.

Controller CT sc101 | e N.C.R.

RF Swicth =NS TRUNENT ERS-180A EC1204141 N.C.R
Power Meter Anritsu ML2487A 6K00003888 MAY. 30, 2013
Power Sensor Anritsu MA2491A 33265 MAY. 30, 2013
Temp./Humidity Chamber| K.SON THS-M1 242 AUG. 09, 2012
Signal Generator HP 8673C 2938A00663 SEP. 12, 2012

DC Power Source LOKO DSP-5050 L1507009282 N.C.R
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TEST SETUP

The diagram below shows the test setup that is utilized to make the measurements for
emission from 30 to 1GHz.

3m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable

The diagram below shows the test setup that is utilized to make the measurements for
emission above 1GHz.

3m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable
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TEST PROCEDURE

a.

g.

The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10
meter open area test site. The table was rotated 360 degrees to determine the position
of the highest radiation.

. White measuring the radiated emission below 1GHz, the EUT was set 3 meters away

from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower. White measuring the radiated emission above 1GHz, the
EUT was set 3 meters away from the interference-receiving antenna

. The antenna is a broadband antenna, and its height is varied from one meter to four

meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarization of the antenna are set to make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the

antenna was tuned to heights from 1 meter to 4 meters and the table was turned from 0
degrees to 360 degrees to find the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10 dB lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be reported.
Otherwise the emissions that did not have 10 dB margin would be re-tested one by one
using peak, quasi-peak or average method as specified and then reported in a data
sheet.

The tests were performed in accordance with KDB 558074 5.4.

NOTE

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for

Peak detection and frequency above 1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is

10 Hz for Average detection (AV) at frequency above 1GHz.

No emission is found between lowest internal used/generated frequency to 30MHz
(9kHz~30MHz)

TEST RESULTS

No non-compliance noted.
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8.6.2 WORST-CASE RADIATED EMISSION BELOW 1 GHz

Product Name Pocket Cloud Router Test Date 2012/06/19
Model DIR-506L Test By Taiyu Cyu
Test Mode Link PC Mode TEMP& Humidity 26 ,60%
Horizontal
Freqg. | Beading | Antenna | Cable | Measure | Limit | Owver |Detector|
| Level | Factor | Loss | Lewel | | Limit | |
MH= | dBu¥f | dB/m | dB | dBu¥/m | dBu¥/m | dBuV/m | |
120.00 | 10.57 | 14.07 | 2.33 | 26.97 | 43.50 |-16.53 | OQr |
240,00 | 1z2.14 | 12.39 | 3.42 | 27.95 | 46.00 |-1&.05 | dF |
250,00 | 9.67 | 12.63 | 3.1 | 25.81 | 46.00 |-20.19 | dFP |
360,00 | 16.40 | 15.46 | 4.15% | 36.01 | 46.00 | -9.99 | dFP |
600.00 | 16.69 | 19.47 | 5.64 | 41.80 | 46.00 | -4.20 | dp |
T20.00 | 11.25% | 20.99 | 6.59 | 38.83 | 46.00 | -7.17 | Or |
839.99 | 11.10 | 22.48 | 7.42 | 41.00 | 46.00 | -5.00 | OQr |
Vertical
Freq | Reading | Antenna | Cable | Measure | Limit | Ower |Detector|
| Lewrel | Factor | Loss | Lewel | | Limit | |
MH= | dBuY | dBifm | dB | dBuV/m | dBu/m | dBuY/m | |
i0.00 | 14.90 | 14.07 | 2.33 | 31.30 | 43.50 |-12.20 | 0P |
125.00 1 13.70 | 13.91 | 2.39 | 29.99 | 43.50 |]-13.51 | OQF |
240.00 | 11.20 | 12.39 | 3.42 | 27.01 | 46.00 |-18.99 | oQrP |
250,00 | 15.40 | 12.63 | 3.51 | 31.54 | 46.00 |-14.46 | QF |
360.00 | 15.24 | 15.46 | 4.13 | 34.85 | 46.00 |-11.1% | QP |
4%0.00 | 13.20 | 17.87 | 4.73 | 35.8%0 | 46.00 |-10.20 | QP |
600.00 | 14.83 | 19.47 | 53.64 | 39.94 | 46.00 | -6.06 | QF |
T20.00 | 10.96 | 20.99 | 6.5%9 | 38.54 | 46.00 | -T7.46 | QP |
840.00 | 10.35 | 22.48 | 1.42 | 40.25 | 46.00 | -5.75 | QP |
960.00 | 9.22 | 23.72 | .03 | 40.99 | 46.00 | -5.01 | QF |

REMARK: Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading

(dBuV).
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8.6.3 TRANSMITTER RADIATED EMISSION ABOVE 1 GHz

Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11b TX (CH Low) TEMP& Humidity 26.8 ,52%
Horizontal
TX /IEEE 802.11b mode / CH Low Measurement Distance at 3m Horizontal polarity
Freq. [Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) ((dBpV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.61 | 55.29 27.34 2.22 4158 | 0.84 44.11 74.00 -29.89 P
*| 1597.61 | 43.31 27.34 2.22 4158 | 0.84 32.13 54.00 -21.87 A
*| 4823.81 | 52.64 33.17 3.73 42.38 | 0.69 47.85 74.00 -26.15 P
*| 4823.81 | 47.91 33.17 3.73 42.38 | 0.69 43.12 54.00 -10.88 A
NA | - | == | e | e [ e | e | e | e P
NA | - | = | | e [ e | e [ e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11b TX (CH Low) TEMP& Humidity 26.8 ,52%
Vertical
TX / IEEE 802.11b mode / CH Low Measurement Distance at 3m Vertical polarity
Freq. [Reading| AF |Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBpV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1596.93 | 58.24 27.34 2.22 4158 | 0.84 47.05 74.00 -26.95 P
*| 1596.93 | 46.81 27.34 2.22 4158 | 0.84 35.62 54.00 -18.38
*| 4823.83 | 52.92 33.17 3.73 42.38 | 0.69 48.13 74.00 -25.87 P
*| 4823.83 | 48.27 33.17 3.73 42.38 | 0.69 43.48 54.00 -10.52 A
N/A | | e | e | e | e | e [ e e P
NA | - | = | | e | e | e | e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11b TX (CH Middle) TEMP& Humidity 26.8 ,52%
Horizontal
TX /IEEE 802.11b mode / CH Middle Measurement Distance at 3m Horizontal polarity
Freq. [Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) ((dBpV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.51 | 55.27 27.34 2.22 4158 | 0.84 44.09 74.00 -29.91 P
*| 1597.51 | 43.34 27.34 2.22 4158 | 0.84 32.16 54.00 -21.84
*| 4874.67 | 52.71 33.32 3.74 4243 | 0.71 48.06 74.00 -25.94 P
*| 4874.67 | 48.39 33.32 3.74 4243 | 0.71 43.74 54.00 -10.26 A
NA | - | == | e | e [ e | e [ e | e P
NA | | | e | e [ e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11b TX (CH Middle)  TEMP& Humidity| 26.8 ,52%
Vertical
TX /IEEE 802.11b mode / CH Middle Measurement Distance at 3m  Vertical polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*[ 1697.21 | 57.83 | 27.34 2.22 4158 | 0.84 46.65 74.00 -27.35 P
*[ 1697.21 | 45.37 | 27.34 2.22 4158 | 0.84 34.19 54.00 -19.81
*| 4874.28 | 52.84 | 33.32 3.74 4243 | 0.71 48.19 74.00 -25.81 P
*| 4874.28 | 48.61 33.32 3.74 4243 | 0.71 43.96 54.00 -10.04 A
N/A | | e | e e | e | e | e | e P
NA | - | | | e | e | e | e | A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.

Page 76 / 111



Compliance Certification Services Inc.
FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11b TX (CH High) TEMP& Humidity 26.8 ,52%
Horizontal
TX /IEEE 802.11b mode / CH High Measurement Distance at 3m Horizontal polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*| 1597.67 | 56.51 27.34 2.22 4158 | 0.84 45.33 74.00 -28.67 P
*| 1697.67 | 43.73 | 27.34 2.22 4158 | 0.84 32.55 54.00 -21.45
*| 4923.91 | 53.08 | 33.47 3.76 42.48 | 0.73 48.56 74.00 -25.44 P
*| 4923.91 | 48.39 | 33.47 3.76 42.48 | 0.73 43.87 54.00 -10.13 A
NA | - | | e e | e | e | e | e P
NA | - | | e | e | e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode |IEEE 802.11b TX (CH High) ~ TEMP& Humidity| 26.8 ,52%
Vertical
TX/IEEE 802.11b mode / CH High Measurement Distance at 3m Vertical polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*[ 1697.37 | 57.49 | 27.34 2.22 4158 | 0.84 46.31 74.00 -27.69 P
*| 15697.37 | 45.61 27.34 2.22 4158 | 0.84 34.43 54.00 -19.57
*| 4923.74 | 52.86 | 33.47 3.76 4248 | 0.73 48.34 74.00 -25.66 P
*| 4923.74 | 48.31 33.47 3.76 4248 | 0.73 43.79 54.00 -10.21 A
N/A | | e | e e | e | e | e | e P
NA | - | | | e | e | e | e | A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11g TX (CH Low) TEMP& Humidity 26.8 ,52%
Horizontal
TX/IEEE 802.11g mode / CH Low Measurement Distance at 3m Horizontal polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*| 1597.87 | 55.71 27.34 2.22 4158 | 0.84 44.53 74.00 -29.47 P
*| 1597.87 | 43.37 | 27.34 2.22 4158 | 0.84 32.19 54.00 -21.81
*| 4824.63 | 53.01 33.17 3.73 42.38 | 0.69 48.22 74.00 -25.78 P
*| 4824.63 | 47.21 33.17 3.73 42.38 | 0.69 42.42 54.00 -11.58 A
NA | ——— | —— | | | | e | e e P
NA | | e | e | e | e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11g TX (CH Low) TEMP& Humidity 26.8 ,52%
Vertical
TX/ IEEE 802.11g mode / CH Low Measurement Distance at 3m Vertical polarity
Freq. |Reading| AF |Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) ((dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*| 15696.57 | 58.79 | 27.33 2.22 4158 | 0.84 47.60 74.00 -26.40 P
*| 15696.57 | 46.39 | 27.33 2.22 4158 | 0.84 35.20 54.00 -18.80
*| 4824.41 | 52.33 | 33.17 3.73 42.38 | 0.69 47.54 74.00 -26.46 P
*| 4824.41 | 48.83 | 33.17 3.73 42.38 | 0.69 44.04 54.00 -9.96 A
NA | —— | —— | | e | | e | | - P
NA | —— | —— | | | | e | | - A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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Compliance Certification Services Inc.
FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11g TX (CH Middle) TEMP& Humidity 26.8 ,52%
Horizontal
TX /IEEE 802.11g mode / CH Middle Measurement Distance at 3m Horizontal polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*| 15697.49 | 55.84 | 27.34 2.22 4158 | 0.84 44.66 74.00 -29.34 P
*| 1597.49 | 43.64 | 27.34 2.22 4158 | 0.84 32.46 54.00 -21.54
*| 4874.41 | 52.36 | 33.32 3.74 42.43 | 0.71 47.71 74.00 -26.29 P
*| 4874.41 | 48.19 | 33.32 3.74 4243 | 0.71 43.54 54.00 -10.46 A
NA | | | e | e | e | e | e | e P
NA | | | | | | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11g TX (CH Middle) TEMP& Humidity 26.8 ,52%
Vertical
TX / IEEE 802.11g mode / CH Middle Measurement Distance at 3m  Vertical polarity
Freq. |Reading| AF |Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*| 15697.44 | 57.21 27.34 2.22 4158 | 0.84 46.03 74.00 -27.97 P
*[ 15697.44 | 4539 | 27.34 2.22 4158 | 0.84 34.21 54.00 -19.79
*| 4874.29 | 52.51 33.32 3.74 4243 | 0.71 47.86 74.00 -26.14 P
*| 4874.29 | 48.68 | 33.32 3.74 42.43 | 0.71 44.03 54.00 -9.97 A
NA | ——— | = | | | | | e P
NA | ——— | —— | | | | e | e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1

Report No. T120611N06-RP1
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11g TX (CH High) ~ TEMP& Humidity| 26.8 ,52%
Horizontal
TX /IEEE 802.11g mode / CH High Measurement Distance at 3m Horizontal polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*| 1597.46 | 56.57 | 27.34 2.22 4158 | 0.84 45.39 74.00 -28.61 P
*| 1697.46 | 43.64 | 27.34 2.22 4158 | 0.84 32.46 54.00 -21.54
*| 492422 | 52.94 | 3347 3.76 4248 | 0.73 48.42 74.00 -25.58 P
*| 4924.22 | 48.11 33.47 3.76 4248 | 0.73 43.59 54.00 -10.41 A
NA | - | | e e | e | e | e | e P
NA | - | | e | e | e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode |IEEE 802.11g TX (CH High) ~ TEMP& Humidity| 26.8 ,52%
Vertical
TX/IEEE 802.11g mode / CH High Measurement Distance at 3m Vertical polarity
Freq. |Reading| AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBpV/m) (dB) (P/Q/A)
*[ 15697.81 | 57.53 | 27.34 2.22 4158 | 0.84 46.35 74.00 -27.65 P
1597.81 | 4549 | 27.34 2.22 4158 | 0.84 34.31 54.00 -19.69
*| 4924.61 | 52.37 | 33.47 3.76 4248 | 0.73 47.85 74.00 -26.15 P
*| 4924.61 | 48.61 33.47 3.76 4248 | 0.73 44.09 54.00 -9.91 A
N/A | | e | e e | e | e | e | e P
NA | - | - | | e | e | e | e | A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16

Model DIR-506L Test By Vision Chang

Test Mode IEEE 802.11n HT20 TX (CH Low) [TEMP& Humidity| 26.8 ,52%

Horizontal
TX /IEEE 802.11n HT20 mode / CH Low Measurement Distance at 3m Horizontal polarity
Freq. [Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) ((dBpV/m)| (dBuV/m) (dB) (P/Q/A)
*1 1597.94 | 5543 27.34 2.22 4158 | 0.84 44 .25 74.00 -29.75 P
*1 1597.94 | 43.68 27.34 2.22 4158 | 0.84 32.50 54.00 -21.50
*| 4824.67 | 53.05 33.17 3.73 42.38 | 0.69 48.26 74.00 -25.74 P
*| 4824.67 | 47.31 33.17 3.73 42.38 | 0.69 42.52 54.00 -11.48 A
NA | - | == | e | e [ e | e [ e | e P
NA | | | e | e [ e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT20 TX (CH Low) [TEMP& Humidity 26.8 ,52%

Vertical
TX/IEEE 802.11n HT20 mode / CH Low Measurement Distance at 3m Vertical polarity
Freq. [Reading| AF |Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBpV) | (dB/m) (dB) (dB) (dB) |(dBpV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.57 | 58.31 27.34 2.22 4158 | 0.84 47.13 74.00 -26.87 P
*| 1597.57 | 46.64 27.34 2.22 4158 | 0.84 35.46 54.00 -18.54
*| 4823.39 | 52.29 33.17 3.73 42.38 | 0.69 47.50 74.00 -26.50 P
*| 4823.39 | 48.41 33.17 3.73 42.38 | 0.69 43.62 54.00 -10.38 A
N/A | | e | e | e | e | e [ e e P
NA | - | = | | e | e | e | e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16

Model DIR-506L Test By Vision Chang

Test Mode | IEEE 802.11n HT20 TX (CH Middle) TEMP& Humidity, 26.8 ,52%

Horizontal
TX /IEEE 802.11n HT20 mode / CH Middle Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.27 | 54.95 27.34 2.22 4158 | 0.84 43.77 74.00 -30.23 P
*| 1597.27 | 43.28 27.34 2.22 4158 | 0.84 32.10 54.00 -21.90
*| 4874.31 52.49 33.32 3.74 4243 | 0.71 47.84 74.00 -26.16 P
*| 4874.31 48.93 33.32 3.74 4243 | 0.71 44.28 54.00 -9.72 A
NA | - | e | e | e [ e | e | e | e P
NA | | e | e | e [ e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode | IEEE 802.11n HT20 TX (CH Middle) TEMP& Humidity 26.8 ,52%

Vertical
TX / IEEE 802.11n HT20 mode / CH Middle Measurement Distance at 3m  Vertical polarity
Freq. Reading AF Cable Loss|Pre-amp| Filter| Level Limit Margin Mark
(MHz) (dBuV) | (dB/m) (dB) (dB) | (dB) |(dBuV/m)|(dBuV/m) (dB) (P/Q/A)
*| 1597.19 57.43 27.34 2.22 4158 | 0.84 | 46.25 74.00 -27.75 P
*| 1597.19 45.71 27.34 2.22 4158 | 0.84 | 34.53 54.00 -19.47 A
*| 4874.39 52.39 33.32 3.74 4243 | 0.71 | 47.74 74.00 -26.26 P
*| 4874.39 48.51 33.32 3.74 4243 | 0.71 | 43.86 54.00 -10.14 A
N T e e R e (e I I P
N/A | | e | e | e e | e e e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT20 TX (CH High) [TEMP& Humidity 26.8 ,52%

Horizontal
TX /IEEE 802.11n HT20 mode / CH High Measurement Distance at 3m Horizontal polarity
Freq. [Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) (dBuV) | (dB/m) (dB) (dB) | (dB) |(dBpV/m)|(dBuV/m) (dB) (P/Q/A)
*| 15697.43 | 56.71 27.34 2.22 4158 | 0.84 | 4553 74.00 -28.47 P
*| 1597.43 | 43.22 27.34 2.22 4158 | 0.84 | 32.04 54.00 -21.96 A
*| 4923.88 | 52.81 33.47 3.76 4248 | 0.73 | 48.29 74.00 -25.71 P
*| 4923.88 | 48.34 33.47 3.76 4248 | 0.73 | 43.82 54.00 -10.18 A
NA | —— | —— | | e | e | e | e | e P
NA | —— | —— | | e e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT20 TX (CH High) [TEMP& Humidity 26.8 ,52%

Vertical
TX/IEEE 802.11n HT20 mode / CH High Measurement Distance at 3m Vertical polarity
Freq. |Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) (dBpV) | (dB/m) (dB) (dB) | (dB) |(dBpV/m)|(dBuV/m) (dB) (P/Q/A)
*| 1597.18 | 57.29 27.34 2.22 4158 | 0.84 | 46.11 74.00 -27.89 P
*| 1597.18 | 45.34 27.34 2.22 4158 | 0.84 | 34.16 54.00 -19.84 A
*| 4925.35 | 52.70 33.48 3.76 4249 | 0.73 | 48.18 74.00 -25.82 P
*| 4925.35 | 48.53 33.48 3.76 4249 | 0.73 | 44.01 54.00 -9.99 A
NA | | | | e e | e ] e e P
NA | —— | —— | | e | | e e - A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16

Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT40 TX (CH Low) [TEMP& Humidity| 26.8 ,52%

Horizontal
TX/IEEE 802.11n HT40 mode / CH Low Measurement Distance at 3m Horizontal polarity
Freq. [Reading| AF |Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.15 | 55.18 27.34 2.22 4158 | 0.84 44.00 74.00 -30.00 P
*| 1597.15 | 43.38 27.34 2.22 4158 | 0.84 32.20 54.00 -21.80
*| 4844.21 | 53.18 33.23 3.74 4240 | 0.70 48.45 74.00 -25.55 P
*| 4844.21 | 47.66 33.23 3.74 4240 | 0.70 42.93 54.00 -11.07 A
NA | - | = | | e [ e | e | e | P
[\ N e e T et e IR I P A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT40 TX (CH Low) [TEMP& Humidity 26.8 ,52%

Vertical
TX /IEEE 802.11n HT40 mode / CH Low Measurement Distance at 3m Vertical polarity
Freq. [Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) ((dBpV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.14 | 57.51 27.34 2.22 4158 | 0.84 46.33 74.00 -27.67 P
*| 1597.14 | 45.02 27.34 2.22 4158 | 0.84 33.84 54.00 -20.16
*| 4844.23 | 52.11 33.23 3.74 4240 | 0.70 47.38 74.00 -26.62 P
*| 4844.23 | 48.39 33.23 3.74 42.40 | 0.70 43.66 54.00 -10.34 A
NA | - | | e | e | e | e [ e | e P
NA | - | | e | e | e | e [ e e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT40 TX (CH Middle) TEMP& Humidity 26.8 ,52%

Horizontal
TX /IEEE 802.11n HT40 mode / CH Middle Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) | (dBuV) | (dB/m) (dB) (dB) (dB) |(dBuV/m)| (dBuV/m) (dB) (P/Q/A)
*| 1597.61 54.53 27.34 2.22 4158 | 0.84 43.35 74.00 -30.65 P
*| 1597.61 43.61 27.34 2.22 4158 | 0.84 32.43 54.00 -21.57
*| 4874.28 | 52.37 33.32 3.74 4243 | 0.71 47.72 74.00 -26.28 P
*| 4874.28 | 48.58 33.32 3.74 4243 | 0.71 43.93 54.00 -10.07 A
NA | - | e | e | e [ e | e | e | e P
NA | | e | e | e [ e | e | e | e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode | IEEE 802.11n HT40 TX (CH Middle) TEMP& Humidity 26.8 ,52%

Vertical
TX / IEEE 802.11n HT40 mode / CH Middle Measurement Distance at 3m  Vertical polarity
Freq. Reading AF Cable Loss|Pre-amp| Filter| Level Limit Margin Mark
(MHz) (dBupV) | (dB/m) (dB) (dB) | (dB) ((dBpV/m)|(dBuV/m) (dB) (P/Q/A)
*| 1597.99 57.22 27.34 2.22 4158 | 0.84 | 46.04 74.00 -27.96 P
*| 1597.99 45.34 27.34 2.22 4158 | 0.84 | 34.16 54.00 -19.84
*| 4874.42 52.66 33.32 3.74 4243 | 0.71 | 48.01 74.00 -25.99 P
*| 4874.42 48.48 33.32 3.74 4243 | 0.71 | 43.83 54.00 -10.17 A
N/A | | e | e e e | e [ e ] e P
NA | - | | e | e e e e e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1

Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT40 TX (CH High) [TEMP& Humidity 26.8 ,52%

Horizontal
TX/IEEE 802.11n HT40 mode / CH High Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) (dBpV) | (dB/m) (dB) (dB) | (dB) |(dBpV/m)|(dBuV/m) (dB) (P/Q/A)
*| 15697.83 | 56.64 27.34 2.22 4158 | 0.84 | 4546 74.00 -28.54 P
*| 15697.83 | 43.36 27.34 2.22 4158 | 0.84 | 32.18 54.00 -21.82 A
*| 4904.53 | 52.61 33.41 3.75 4246 | 0.72 | 48.04 74.00 -25.96 P
*| 4904.53 | 48.55 33.41 3.75 4246 | 0.72 | 43.98 54.00 -10.02 A
NA | - | | | e | e | e | e | e P
NA | - | | | e | e | e | e e A
Product Name Pocket Cloud Router Test Date 2012/06/16
Model DIR-506L Test By Vision Chang
Test Mode IEEE 802.11n HT40 TX (CH High) [TEMP& Humidity 26.8 ,52%

Vertical
TX / IEEE 802.11n HT40 mode / CH High Measurement Distance at 3m Vertical polarity
Freq. |Reading AF [Cable Loss|Pre-amp| Filter | Level Limit Margin Mark
(MHz) (dBuV) | (dB/m) (dB) (dB) | (dB) |(dBpV/m)|(dBuV/m) (dB) (P/Q/A)
*| 1597.49 | 57.44 27.34 2.22 4158 | 0.84 | 46.26 74.00 -27.74 P
*| 1597.49 | 45.29 27.34 2.22 4158 | 0.84 | 34.11 54.00 -19.89 A
*| 4904.30 | 52.68 33.41 3.75 4246 | 0.72 | 48.11 74.00 -25.89 P
*| 4904.30 | 47.92 33.41 3.75 4246 | 0.72 | 43.35 54.00 -10.65 A
NA | - | | e | e | e | e ] e [ e P
NA | ——- | —— | | e | | e | e | e A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: 2.4GHz~2.5GHz Filter
Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
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FCCID KA2IR506LA1 Report No. T120611N06-RP1
8.6.4 RESTRICTED BAND EDGES
Detector mode : Peak Polarity : Horizontal

CH Low ( 802.11b MODE )

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 109.51 dBuV VBW 1 MHz
119.6 dBuV 2.41096192 GHz SWT 100 ms Unit dBuV
119
2.5 dp Offse MU 109.51 dBuv
2.41096/182 GHz
t10 V2 [T1] 68/ Y
2.403&@000 BNz
100 Avie I Mol | fa) AR
2.39/600000 GH%
30
1MAX /
80

FD1 74 [dBuV

1MA

70 / o]
EDWWMAWWWWWM/WW WYLV SN VA i
30
40
30
F1
19.6 l
Center 2.365 GHz 11 MHz/ Span 110 MHz
Date: 14.JUN.2012 17:29:53
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz RF att 20 dB
Ref Lvl 105.20 dBuV VBW 10 Hz
119.6 dBuV 2.41096192 GHz SWT 28 s Unit dBuV
115
2.5 dp Offse MU 105.p0 dBMv=
o 2.41096/192 GHz
Vo [T17 61.00 dBuV
2.4003@1Mz
100 V3711 4 =
2.39000000 G
30
1MAX / 1MA
a0 /
70
[ \%/
60 /.J N
L D1 54 [dBuv f
50
- r 1y
40
30
F1
19.8 l
Center 2.365 GHz 11 MHz/ Span 110 MHz
Date: 14.JUN.2012 17:31:06
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FCCID KA2IR506LA1 Report No. T120611N06-RP1
Detector mode : Peak Polarity : Vertical
CH Low ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvl 105.71 dBuVv VBW 1 MHz
119.6 dBwV 2.41316633 GHz SWT 100 ms Unit dBuV
118
2.6 dB Offse MEIREN 105.(¢1 dBuVv
2.41316B33 GHz -
110 Vol B63.57 1dBuV

2.4002}13@@‘&%
100 V3 I[71] sd 54 aB

2.38000[000 GH

30

1MAX / 1MA
80 /

D1 74 [dBuV l
70

60

50
40
30
Fi1
19.6 l
Center 2.365 GHz 11 MHz/ Span 110 MHz
Jate: 14.JUN.2012 17:37:07
Detector mode : Average Polarity : Vertical
CH Low ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 101.50 oBuv VB 10 Hz
119.6 dBuv 2.41316633 GHz SWT 28 s Unit dBuV
119,
2.6 dp Offse MU 101.]0 dBw=
2.41316633 GHz
Hn V2 [T113 54 .7 dBuv
2.40000[000 GHz
100 va 113 14 a@vﬂz’m
2.33040p0o0 &
90
1MAX / 1MA

80 /
70 /
60

)
D1 54 |[dBuV Jf\v\,
50
40
30
F1
19.6 |
Center 2.365 GHz 11 MHz/ Span 110 MHz
Date: 14.JUN.2012 17:38:08
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FCCID KA2IR506LA1

Report No. T120611N06-RP1

Detector mode : Peak

Polarity : Horizontal

CH High ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 109.73 dBuV VBW 1 MHz
119.6 dBuV 2.46292585 GHz SWT 100 ms Unit dBuV
115
2.6 dp Offse Y1 [[T1] 108.[73 dB/N-
1 2.46292585 GHz
tn 2 [tT13 56.F5 dBuV
// \ 2.4B8350000 GHz
100
30
1MA/ \ 1MA
a0
—D/ 74 |dBuV \ PN
. I AN
[/ \
60 v
[ VRNV RSN I
50
40
30
F1
19.8 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012  16:36:27

Detector mode : Average

Polarity : Horizontal

CH High ( 802.11b MODE )

Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 105.71 dBuv VB 10 Hz
119.6 dBuv 2.46292585 GHz SUT  12.5 s Unit dBuv
119
2.6 dp Offse \ (U IRER 105.[71 dBwi
2.46292585 GHz
t10 1 Y2 (1717 76.[’9 oBav
/“/A‘/\/'Vf\y\ 2.48350000 GHz
100 ~ 7
90
1HA)/ \ 1MA
80 / \
70
/ \ //\
60 /
L D1 54 [dBuv \
50 4
NEW
40
30
F1
13.8 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Jate: 14.JUN.2012  16:37:30
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Detector mode : Peak Polarity : Vertical
CH High ( 802.11b MODE )
® Marker 1 [T1] RBI 1 MHz  RF Att 20 dB
Ref Lvl 105.26 dBuv VB 1 MHz
119.6 dBuv 246292585 GHz SWT 100 ms Unit dBuV
115,
2.6 dp Offse Y1 [[T1] 105.p6 dBuv
2 .46292E85 GHz -
tn 1 21711 57 B8 dBav
L~ 2.4B350000 GHz
100 / f\
90
1MA

1NA)/
80

—D/?A ST \

1/ \
1/ A

Jm 54 \/ \/\\

A AV
60 \
h TV S TPV WOV
50
40
30
F1
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Jate: 14.JUN.2012 17:43:27
Detector mode : Average Polarity : Vertical
CH High ( 802.11b MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
%Ref Lvl 101.12 dBuV VBW 10 Hz
118.6 dBuv 2.46292585 GHz SWT 12.5 s Unit dBuV
e [ |
2.6 dp Offse YU [[T1] 101,112 deuy| g
2.46282K685 GHz
t1o Yo [[T11] 45 .46 dBuVv
1 2 . 48350000 GHz
A X~
100 g
AR
90
1MAX 1MA
80

dBuV \
50
A
40
30
F1
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 17:44:14
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Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11g MODE )
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 108.42 dBuV VBW 1 MHz
119.6 dBuv 2.41404810 GHz SWT 100 ms Unit dBuv
. 2.6 dp Offse MU R 108.142 dBuv| gy

2.414[}481D1 GHz

I 62 W
2.40000p00 GH2

100 WY [T11] B4 112 dB

110

2.3/é)DDDDDD GHz
S0
1MAX %/ 1MA
80
D1 74 [dBuV f
70 //V

50
40
30
F1
19.8 l
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 14.JUN.2012 18:22:53
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
%Ref Lvl 99.20 dBuVv VBW 10 Hz
119.6 dBuv 2.41404810 GHz SWT 28 s Unit dBuV
119
2.6 dp Offse vl 39.P0 dBuv
2.41404810 GHz -
t10 V2 i1 61.41 dBuVv
2.40000000 GHz
100 V3 ITT1] 48 4 .154@

2.370/06[]00 GH
30

1MAX / 1MA
80 /
70

/%/
60

D1 54 [dBuV /

50 7,/
"\ L
40
30
F1
19.6 |
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 14.JUN.2012 18:24:15
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvl 105.10 dBuVv VBW 1 MHz
119.6 dBwV 2.41338677 GHz SWT 100 ms Unit dBuV
. 2.6 dB Offse MEIREN 105.|10 dB/N-

2.41338677 GHz
110

2 113 50 10BuV

76.
Z.ADE_QD
100 A [T11 g9 4B

2. BfDDDDDD GHz

30

1MAX / 1MA
80 ﬁj

D1 74 [dBuV
70 fl

60
AYTTW S APPSO ISP VI I PRSI AT AU AT PR 7Y,

50
40
30
F1
19.6 l
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 14.JUN.2012  18:47:465
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g MODE )
Marker 1 [T1] RBI 1 MHz  RF Att 20 dB
Ref Lvl 95.43 dBuv VB 10 Hz
119.6 dBuv 241338677 GHz SWT 28 s Unit dBuV
119,
2.6 dp Offse IR 95 .43 dBwi
2.41338(77 GHz
Hn V2 (1111 55 28 dBuv
240000000 GHz
100 Va7 45 14 48
2.3900000F. GHz
90
1MAX / 1MA

80 /
70

60
2
D1 54 |[dBuV
50 /|
-
40
30
F1
19.6 |
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 14.JUN.2012 18:48:37
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Detector mode : Peak Polarity : Horizontal
CH High ( 802.11g MODE )
Marker 1 [T1] RBI 1 MHz  RF Att 20 dB
@Ref Lvl 108.78 dBuv VB 1 MHz
119.6 dBuv 246332665 GHz SWT 100 ms Unit dBuV
115
2.6 dp Offse Y1 [[T1] 108.[78 dBuv
o . 2 .46332B65 GHz -
" 21711 70 31 dBuv
/ Y 2.48350P00 GHz
100
L/ \
\y(ax \/\\ 1MA
80 o~
L D1 74 [dBuy
70 i \ ;
\“\/M\.—/"\\JA_
. Mt
50
40
30
Fi
19.8 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Jate: 14.JUN.2012 18:11:28
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g MODE )
Marker 1 [T1] RBI 1 MHz  RF Att 20 dB
%Ref Lvl 99.04 dBuv VB 10 Hz
119.6 dBuv 246332665 GHz SWT  12.5 s Unit dBuV
119
2.6 dp Offse YU [[T1] 39.p4 dBuv
2. 46332B65 GHz -
Hn Y2 (1711 51|73 dBuv
248350000 GHz
1
100 v =
90 /
maf \ 1MA
80
?Dj/ \\\—\
60
L D1 54 [dBuvY 7
50
_E_E
40
30
F1
19.8 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Jate: 14.JUN.2012 1B8:09:51
Detector mode : Peak Polarity : Vertical
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CH High ( 802.11g MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 105.79 dBuV VBW 1 MHz
119.6 dBuV 2.46492986 GHz SWT 100 ms Unit dBuV
115
2.6 dp Offse Y1 [IT1] 105.]79 dB/N-
2.46492886 GHz
tn = Y2 [(T17 63.P7 dBuV
e 2.48350[000 GHz
100 /f N’\\\\
30
1%x \\N 1MA
Y N NA
L D1 74 [dBuv X
70 J
60 A
%WW\MJM
50
40
30
F1
19.8 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 17:56:06

Detector mode : Average

Polarity : Vertical

CH High ( 802.11g MODE )

Date: 14.JUN.2012 17:57:12

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 96.11 dBuV VBW 10 Hz
119.6 dBuV 2.46492986 GHz SUT  12.5 s Unit dBuV
119,
2.6 dp Offse YU [[T1] 96,11 dBuV|
2.46492866 GHz
t10 21711 50.[12 dBuV
2.48350[000 GHz
100
ﬂﬁﬁ)—\
a0 /]
mm(/ \ 1MA
80 / \
70 // \\h\\
60
L D1 54 [dBuv ]
50 e
¥
40
30
F1
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
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Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11n HT20 MODE )
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
Ref Lvl 107.12 dBuv VBW 1 MHz
119.6 dBuv 2.40897796 GHz SWT 100 ms Unit dBuv
115,
2.6 dp Offse MU 10712 dB/N-
2.40897796 GHz
110 V1] 7359 BV
2.40000p00 G
100 V3711 54 4B
2 .38000j000 GHz
90
1MAX / 1MA
80
L D1 74 [dBuv 5
W
70 Jﬂf
EDMWWWWMM/z
50
40
30
Fi1
19.6 l
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 14.JUN.2012 20:06:23
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 97.19 dBuv VB 10 Hz
119.6 dBuv 2.40897796 GHz SWT 28 s Unit dBuV
119,
2.6 dp Offse MU 37.]19 dBw=
2.40837796 GHz
t10 2 (1711 56.[08 aBuV
2.40000[000 GHz
100 Va7 A 27 OB
2.39/0@6&5@—&
90
1MAX / 1MA
80 /
70 /
60 }
L D1 54 [dBuv
50
"\
40
30
Fi1
19.6 l
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Date: 14.JUN.2012 20:07:17
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Report No.

T120611N06-RP1

Detector mode : Peak

Polarity : Vertical

Date:

14.JUN.2012 19:42:23

CH Low ( 802.11n HT20 MODE )
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
Ref Lvl 104.67 dBuv VBW 1 MHz
119.6 dBuv 2.41382766 GHz SWT 100 ms Unit dBuv
115,
2.6 dp Offse MU 104 .7 dB/N-
2.41382[766 GHz
tn 2 T11 67.F1 gBuV
2.40/0{@@&9&&
100 A% (M1 g ke dr
2.3/355@00@ GHz
90
1MAX / 1MA
80 /
L D1 74 [dBuv ‘
70 =
B o ] A AN A AAA A At R A A ] T
50
40
30
Fi1
19.6 l
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
Jate: 14.JUN.2012 19:41:29
Detector mode : Average Polarity : Vertical
CH Low ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 94.71 dBuv VB 10 Hz
119.6 dBuv 2.413B2766 GHz SWT 28 s Unit dBuV
119,
2.6 dp Offse IR 94 [71 dBwi
2.41382[766 GHz
t10 V2 [T113 53.[70 dBuv
2.40000[000 GHz
100 V3 Irm1] A4 &5 dB
2.39000p00) GHz
90 Pl
1MAX / 1MA
80 I
70 /
60
2
L D1 54 [dBuv i
50
40
30
Fi1
19.6 l
Start 2.31 GHz 11 MHz/ Stop 2.42 GHz
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FCCID KA2IR506LA1 Report No. T120611N06-RP1
Detector mode : Peak Polarity : Horizontal
CH High ( 802.11n HT20 MODE )
® Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
Ref Lvl 107.73 dBuv VBW 1 MHz
119.6 dBuv 2.45661323 GHz SWT 100 ms Unit dBuV
115,
2.6 dp Offse Yi|tT1] 107.[73 dBuv
o 1 2.45661P323 GHz -
Ny 21711 7011 dBuv
/'/ T 2.48350000 GHz
100 N [T11 = g 4R

/ \ 2.48517034 GHz
30

1/AX \ 1MA
80

L D1 74 BV :
70 \ V
60 \\M'V'\. o “\i/\,\
P~ dnn
50
40
30
F1
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 20:16:06
Detector mode : Average Polarity : Horizontal
CH High ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 97.93 dBuv VBH 10 Hz
119.6 dBuv 2.45661323 GHz SWT  12.5 s Unit dBuv
119
2.6 dp Offse \ (U IRER 97.53 dBV| e
2.45661B323 GHz -
1o Tz 711 4850 dBuV
2.48350000 GHz
100 1 Y3 lrr1 AE an
/J”x“’“w-»-ﬂ\ 2.48517034 GHz
90

5 |
I |
/ \

60
~
D1 54 |[dBuV
50 4
40
30
F1
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 20:17:05
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Detector mode : Peak Polarity : Vertical
CH High ( 802.11n HT20 MODE )
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 101.98 dBuv VBW 1 MHz
119.6 dBuv 2.45881764 GHz SWT 100 ms Unit dBuv
115,
2.6 dp Offse Y1 [[T1] 101.]38 dBuv
2.45881[764 GHz -
tn 21711 61.p7 dbuV
1 2.48350[000 GHz
100 S
90 /
m/éx \ 1MA
80 \
1 74 [aBuv
7@4% \ *«\)’\\A
Wﬂ
60 ¥
VNV V Py oney
50
40
30
Fi
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Jate: 14.JUN.2012 21:37:45
Detector mode : Average Polarity : Vertical
CH High ( 802.11n HT20 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 91.84 dBuv VB 10 Hz
119.6 dBuv 2.45881764 GHz SWT  12.5 s Unit dBuV
119, -
2.6 dp Offse YU [[T1] 1.4 dewy|
2.45881[764 GHz
Hn Y2 (1711 15 |14 dBuv
2.4B350000 GHz
100
1
a0 AL—\/_,—_

T T

il \

1MA

il \

=é1 54 [dBuv \

50
HEQ
40
30
F1
19.6 l
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 21:38:21
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Report No.

T120611N06-RP1

Detector mode : Peak

Polarity : Horizontal

CH Low ( 802.11n HT40 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 104.14 dBuV VBW 1 MHz
119.6 dBuv 2.41967936 GHz SWT 100 ms Unit dBuv
1139
2.6 dp Offse MEIRED 104 .14 dBuv
241967936 GHz
tn V2 [1T11] | (L.p3 dBuv
2. M0 u@,\%
100 93 | [T ] 5 b0 4B
2.33000[000 GHz
90
1MAX /
80

D1 74 [dBuV

70

i@:z

BO ISPV LN WEYPYOREY UV SNCW AW PN (T ey

50
40
30
F1
19.6 |
Start 2.31 GHz 13 MHz/ Stop 2.44 GHz
Date: 14.JUN.2012 21:04:27

Detector mode : Average

Polarity : Horizontal

CH Low ( 802.11n HT40 MODE )

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
%Ref Lvl 93.80 dBuV VBUW 10 Hz
119.6 dBuV 2.41967936 GHz SWT 33 s Unit dBuV
119,

2.6 dp Offse MUIREN 93.]80 dBuv
2.41967836 GHz
t10 V2 [[T1] 58.66 dBuV
2.40000[000 GHz

100 VaIl[T1] 49 59 4B
2.39000[000 GHz

90
1MAX /
80

70
2/

60 J

1MA

D1 54 |[dBuV 1 /_/_,
50 /‘
40
30
F1
19.6 |
Start 2.31 GHz 13 MHz/ Stop 2.44 GHz
Date: 14.JUN.2012 21:05:21
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 100.56 dBuV VBW 1 MHz
119.6 dBuv 2.41525050 GHz SWT 100 ms Unit dBuv
115,
2.6 dp Offse Vi[IT1] 100.[56 dBuv
2.41525050 GHz -
t10 VZ 71 66 .1 dBav
2.40000p00 GHz
100 A% [T11] AdX 51 1 dB
2 . 39W00pMGHz
90
1MAX / 1MA
80
L D1 74 [dBuv /

70
n M

50
40
30
1
19.8 l
Start 2.31 GHz 13 MHz/ Stop 2.44 GHz
Date: 14.JUN.2012 21:14:34
Detector mode : Average Polarity : Vertical
CH Low ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
%Ref Lvl 90.66 dBuVv VBW 10 Hz
119.6 dBuv 2.41525050 GHz SWT 33 s Unit dBuV
e [ |
2.6 dp Offse vYi|[T1] 30.[66 dBw-
2.41525050 GHz
t10 V2 [[T11] 54 .30 dBuv
2.40000000 GHz
100 V3 IIT1] 45 2 dB

2.38000[00 GHz
1

90 =
1MAX r \ 1A

80 /

0

|
D1 54 |[dBuV /]
50 5
E
I
40
30
F1
19.6 |
Start 2.31 GHz 13 MHz/ Stop 2.44 GHz
Date: 14.JUN.2012 21:15:47
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Detector mode : Peak Polarity : Horizontal
CH High ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 105.51 dBuV VBW 1 MHz
119.6 dBuv 2.44963928 GHz SWT 100 ms Unit dBuv
115
2.6 dp Offse MEIRED 105.51 dBuv
2.44963028 GHz -
1o 1 V2 [TT1] 66.[p0 dBuV
B I Vi n ) PO N e

100
/[ \\ 2.4B8583|166 GHz
30

17/AX 1MA
80
41 74 |dBuv A |

20 \\\/ﬂ 2 4
V/\.u\m
60 kﬁ“ﬂMJ
50
40
30
F1
19.8 l
Start 2.43 GHz 7 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 20:56:30
Detector mode : Average Polarity : Horizontal
CH High ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz RF att 20 dB
@Ref Lvl 95.19 dBuV VBW 10 Hz
119.6 dBuV 2.44963928 GHz SWT  17.5 s Unit dBuV
e |
2.5 dp Offse MEIRED 95.]19 dBMv-
2.44963B828 GHz
Hn Vo [TT1] 52.F6 dBuV
2.48350[000 GHz
100 V3 I[T1] 51 4 daB
3 2.48583|166 GHz

7 y
il \
A

v V\-\—\
L D1 54 [Buv 4—

3
50
40
30
F1
19.6 |
Start 2.43 GHz 7 MHz/ Stop 2.5 BHz
Date: 14.JUN.2012 20:57:28
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FCCID KA2IR506LA1 Report No. T120611N06-RP1
Detector mode : Peak Polarity : Vertical
CH High ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvl 88.30 dBuV VBW 1 MHz
119.6 dBwV 2.4B226453 GHz SWT 100 ms Unit dBuV
118
2.6 dB Offse Y1 |IT1] 98.]30 dBuv
2.4B6226453 GHz -
110 Vo liT1] 64 .39 dBuV
2.48350[000 GHz
100 .

I O A

1M/X \\ 1MA
80

1 74 [aBuv
70 \"\\\/\
60 v
50
40
30
Fi
19.8 l
Start 2.43 GHz 7 MHz/ Stop 2.5 GHz
Jate: 14.JUN.2012 21:21:45
Detector mode : Average Polarity : Vertical
CH High ( 802.11n HT40 MODE )
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 88.08 dBuV VB 10 Hz
119.6 dBuv 246226453 GHz SWT  17.5 s Unit dBuV
119
2.6 dp Offse MUIREN 88.p8 dBuv
2. 46226453 GHz -
Hn V2 (1711 23 |21 dBuv
2.4B350000 GHz
100
30 .

ma?/“"ﬁ_d_“\/_ _\ 1MA
i |

60 /
3@21 54 [4Buv

50 g
™
HR
40
30
F1
19.6 l
Start 2.43 GHz 7 MHz/ Stop 2.5 GHz
Date: 14.JUN.2012 21:22:28
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8.7 POWERLINE CONDUCTED EMISSIONS

LIMITS

§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional
radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following
table, as measured using a 50 yH/50 ohms line impedance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of
the radio frequency voltage between each power line and ground at the power terminal.

The lower limit applies at the boundary between the frequency ranges.

Frequency of Emission (MHz) Conducted limit (dBuv)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
05-5 56 46
5-30 60 50

TEST EQUIPMENTS

The following test equipments are used during the conducted power line tests

Conducted Emission room #1
Na.me of Manufacturer Model Serial Number | Calibration Due
Equipment
SCHWARZBECK | NNLK 8121 8121-308 SEP. 25, 2012
L.I.S.N.
Rohde & Schwarz| ESH 3-Z5 840062/021 AUG. 02, 2012
TEST RECEIVER |Rohde & Schwarz| ESCS 30 100348 JUL. 03, 2012
TYPE N COAXIAL
CABLE CCS BNC50 11 OCT. 30, 2012
e-3 (5.04211c)
Test S/IW
R&S (2.27)
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TEST SETUP

120VAC
60H ————

TEST PROCEDURE

L.L.S.N.

POWERLINE of
PERIPHERALS

120VAC
60Hz

_

POWERLINE
of EUT

¢ J/ LISN. [——
120VAC
60Hz
EUT &
PERIPHERALS
ISOLATE | SPECTRUM ANALYZER
TRANSFORMER ITEST RECEIVER

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and
80cm above the horizontal ground plane. The EUT IS CONFIGURED IN ACCORDANCE

WITH ANSI C63.4.

The resolution bandwidth is set to 9 kHz for both quasi-peak detection and average

detection measurements.
Line conducted data is recorded for both NEUTRAL and LINE.

TEST RESULTS

No non-compliance noted.
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CONDUCTED RF VOLTAGE MEASUREMENT

Product Name Pocket Cloud Router Test Date 2012/06/18
Model DIR-506L Test By Ted Huang
Test Mode Link PC Mode TEMP& Humidity [25.6 ,67% RH
LINE

Data: L1 | (dBuV)
evel u
80

0 0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freg. | LISN | Cable | Meter [Measured| Limits | Ower |
|[Factor | Loss | Eeadingl Lewel | | Limits | Detector
Mz | dE | dB | dBu¥ | dBu¥ | dBu¥ | dBu¥ |
0015 1 988 | 0.20 1 32,05 | 42,13 | 65,96 [-23.22 | QP
0015 1 988 | 0.20 122,13 | 32.21 | 55,96 [|-23.74 | AVERAGE
0018 1 989 | 0,23 | 39,75 | 49,24 | 64,37 [-14.51 | QP
0018 1 988 | 0,23 | 26,44 | 34.55 | 54,37 |-17.82 | AVERAGE
027 1 9,98 | 0,22 | 32,68 | 43,846 | 61,20 [-17.24 | QP
027 1 9.9 | 0,22 1 17,48 | 2746 | 51,20 1-23.34 | AVERAGE
040 1 9,98 | 0.22 |1 24,94 | 35,14 | 57,85 |-22.49 | QP
0.40 1 9,98 | 0,22 112,00 | 23.20 | 47,85 |-24.65 | AVERAGE
.04 110,05 | o.20 120,75 | 31,00 | s&6.00 |-25.00 | QP
.04 110,05 | o201 14,10 | 24,35 | 46,00 |-21.65 | AVERAGE
2.00 110,05 1 0,23 1 1624 1 246,52 | 4a.00 1-19.4% | AVERAGE
2.00 110,05 1023 122007 1 3245 1 sa.00 1-23.55 | QP
14,67 110,06 | 0,25 1 17.05 1 27,346 | 50,00 1-22.64 | AVERAGE
14,67 110,06 | 0,25 1 23.04 1 33.35 | 60,00 1-24.65 | QP

REMARK:
1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Pocket Cloud Router Test Date 2012/06/18
Model DIR-506L Test By Ted Huang
Test Mode Link PC Mode TEMP& Humidity | 25.6 ,67% RH
NEUTRAL

Dma:l_z 1{dB
evel (dBu
80 {dBuv)

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq, | LISN | Cakle | Meter [Measured| Limlts | Ower |
|Factor | Loss | Readingl Lewel | | Limits | Detector
M= | 4B | 4B | dBu¥ | dBu¥ | dBu¥V | dBu¥ |
0015 1 9,88 1 0,20 1 232,52 | 42,60 | 6. 00 1-22.40 | QF
0015 19,88 1 0,20 1 21,54 | 31,62 | 56,00 |-24.3% | AVERAGE
0018 1 9,89 1 0,23 1 38,62 | 48,72 | A4.42 |-15.6% | QF
0018 1 9,89 | 0,23 | 25,39 | 35,50 | 54,42 |-18.91 | AVERAGE
027 19,84 | 0,22 | 31,43 | 41,61 | A1.20 1-19.59 | qQF
027 19,06 1 0,22 114,72 | 24,90 | 51,20 |-24.30 | AVERAGE
0.46 110,00 1 0,23 1 23,16 | 33,38 | 54,78 |-22.39 | qQF
046 110,00 1 0,23 1 14,80 | 25,02 | 46,78 1-21.75 | AVERAGE
1.&4 110,05 1 023 | 1848 1 28,76 | 54,00 -27.24 | QP
L.&4 110,05 1 0023 1 12,08 1 23,36 | 44.00 [-22.684 | AVERAGE
3068 110,03 1 026 1 1R.72 1 Z29.00 | S4.00 |-24.99 | QF
I0AR 110,03 1 026 113,00 | 23,29 | 44,00 1-22.71 | AVERAGE
14,67 10,06 | 0,25 | 1&.02 | 24,33 1 50,00 1-23.47 | AVERAGE
14,67 110,06 | 0,25 | 22,10 | 32.41 | &0.00 1-27.59 | QP

REMARK:
1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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9. ANTENNA REQUIREMENT
9.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional
gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

9.2 ANTENNA CONNECTED CONSTRUCTION

PIFA antenna *1 (1TX1RX)
Manufacture: MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD

Model: MSA-1507-2G4C1-A1
Gain: 2.54 dBi
Type: PIFA

Page 107 / 111





